ring\Drawings

S:\Comm-Inst-Retl\N36493 Home Ranch\Enginee

ARCH D 36 X 24 N36493 Home Ranch

HOME RANCH

54880 COUNTY ROAD 129

CLARK, CO 80428

v
>
G)
m

DESCRIPTION

| |
| |
- O
o O

MM PO
8SMM PO
MM PO
MM PO

ONONONONONONONONONOND
|

1
SO ahONN
- O ~0 00 ~0 -

TITLE PAGE
COLUMN LAYOUT, ROOF PLAN
EQUIPMENT LAYOUT

GABLE END, SECTION & SIDEWALL ELEVA]
GABLE END, SECTION & SIDEWALL ELEVA]

_LYCA
_LYCA
LYCA

_LYCA

CORRUGATED METAL W/ INSULATION &
CORRUGATED METAL W/ INSULATION &

'IONS - FRAMING
'TONS - GLAZING & EQUIPMENT

RBONATE ROOF VENT DETAI

LS

RBONATE INTERIOR SIDE VENT DETAILS
RBONATE ROOF GLAZING DETAILS

RBONATE SIDES & ENDS GLAZING DETAILS W/ BASEPLATES

DETAILS, CONT

Q)
T
o
N

GLAZING DETAILS

NSIDE METAL ROOF GLAZING DETAILS
NSIDE METAL ROOF GLAZING

CORRUGATED METAL W/ INSULATION & INSIDE METAL SIDES & ENDS

1 8'_0"

36'_0"

72'_0"

NOTE:

1. NEXUS IS RESPONSIBLE FOR THE DESIGN OF THE
STRUCTURE ONLY. FOUNDATION AND SLAB DESIGNS
ARE BY OTHERS. VERIFICATION OF THE CONCRETE IS
THE RESPONSIBILITY OF OTHERS.

2. DESIGN DATA:
2015 INTERNATIONAL BUILDING CODE, CHAPTER 16/ ASCE 7-10

RISK CATEGORY I

DEAD LOAD (PURLIN DESIGN) DL = 1.0 psf
DEAD LOAD (TRUSS DESIGN) DL = 2.0 psf
DEAD LOAD (COLUMN DESIGN) DL = 3.0 psf
ROOF LIVE LOAD LL = 20 psf
SNOW DESIGN

GROUND SNOW LOAD Pg = 112 psf
SNOW EXPOSURE FACTOR Ce = 1.0
SNOW LOAD IMPORTANCE FACTOR | = 1.0
THERMAL FACTOR Ct =1.0

ROOF SNOW LOAD
MINIMUM ROOF SNOW LOAD

Pr = 0.7*Ce*Ct*I*Pg = 78 psf
Pfmin = 78 psf

WIND DESIGN

ULTIMATE WIND SPEED (3 SECOND GUST) Vut = 115 mph
NOMINAL WIND SPEED (3 SECOND GUST)  Vasd = 89 mph
WIND EXPOSURE B

INTERNAL PRESSURE COEFFICIENT GCpi = +/-0.18
BASIC WIND PRESSURE q = 15.9 psf
SEISMIC DESIGN

SEISMIC IMPORTANCE FACTOR | = 1.0
SPECTRAL RESPONSE ACCELERATION Ss = 0.262

SPECTRAL RESPONSE ACCELERATION S1 = 0.074
SITE CLASS D
SPECTRAL RESPONSE COEFFICIENT Spbs = 0.278
SPECTRAL RESPONSE COEFFICIENT Sp1 = 0.118
SEISMIC DESIGN CATEGORY B
EQUIVALENT LATERAL FORCE PROCEDURE

DESIGN BASE SHEAR V = 0.09xW
RESPONSE MODIFICATION FACTOR R =30
SEISMIC RESPONSE COEFFICIENT Cs =0.09

3. TYPICAL COLUMN AND POST
DIMENSIONS ARE CENTER TO CENTER
(C.C.) OF MEMBERS UNLESS
OTHERWISE NOTED. TYPICAL WALL
MEMBER DIMENSIONS ARE FROM
GRADE TO TOP OF MEMBER.

4. R.0. = ROUGH OPENING DIMENSION
C.C.=CENTER TO CENTER DIMENSION
0.0.=0UT TO OUT DIMENSION
V.I.F. = VERIFY IN FIELD
U.G. = UNDER GUTTER HEIGHT

5. DEPENDING ON SITE AND PROJECT
CONDITIONS, SOME FIELD FABRICATION
MAY BE REQUIRED, INCLUDING

DRILLING, CUTTING AND WELDING OF
STEEL OR ALUMINUM MATERIALS.

Digitally signed
oy Steven Elliott
Date: 2020.08.19
14:25:39 -06'00'

Steven
Elliott

8/19/2020

STRUCTURE ONLY

PROFESSIONAL ENGINEER SEAL

NEXUS

10983 LEROY DRIVE

FAX 303/457-2801

NORTHGLENN, COLORADO 80233

303/457-9199

HOME RANCH
54880 COUNTY ROAD 129, CLARK, CO 80428

(1) 36'-0" X 72'-0" VAIL STRUCTURE

TITLE PAGE

CREATION DATE:

07/22/20
DRAWN BY:
A. HATCHER
CHECKED BY:
S. ELLIOTT

SALESPERSON:

P. GOLDEN

REVISIONS:

SHEET #: GH—O_O

NEXUS JOB #:

N36493



selliott
Stamp


S:\Comm-Inst-Retl\N36493 Home Ranch\Engineering\Drawings

ARCH D 36 X 24 N36493 Home Ranch

lE)

4"SQ. LEAN-TO COLUMNS

W/ BASE PLATES (A-13) (A-12) (A-11) (A-10) (A-9) (A-8) (A7) (A-6) (A-5) (A-4) (A-3)
(e el e e e e S i —@-éb~f?ﬁ/ e e e ?{ e

72'-0" C.C.

O

6'-0" C.C.

6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C.

6'-0" C.C.

(A1)
3' KNEE WALL

18-0" C.C.

36'-0" C.C.

O F S—

4"SQ. 11 GA COLUMNS W/ BASE /
PLATES SET ON FOUNDATION/SLAB.

FOUNDATION/SLAB BY OTHERS

4" MIN.—

(B-13)

(B-12) (B-11) (B-10) (B-9) (B-8) (B-7) (B-6) (B-5) (B-4) (B-3)

(82)

—@ BY OTHERS

=

/ (B-1)

I
1
GUTTER

SLOPE
\

VERIFY COLUMN HEIGHTS
AND GUTTER SLOPE TO
ENSURE PROPER GUTTER DRAINAGE.

(B-3) M (C-2)

36'-8" 0.0. MIN. FOUNDATION/SLAB
BY OTHERS - SEE ARCHITECTS PLANS

(C-1)

B
i
p
)
}
5
N
5
¥
3
|

%

44" MIN.

72'-8" 0.0. MIN. FOUNDATION/SLAB

BY OTHERS - SEE ARCHITECTS PLANS

1 COLUMN LAYOUT

{ SCALE: 1/8" = 10" w

COLUMN HEIGHTS

13 14'-0"
12 13-11 3/4"
1 1311 1/2"
10 13-11 1/4"
9 13-11"

8 13-10 3/4"
7 13-10 1/2"
6 13'-10 1/4"
5 13-10"

4 13'-9 3/4"
3 139 1/2"
2 13'-9 1/4"
1 13-9"

ENSURE PROPER GUTTER DRAINAGE.

VERIFY COLUMN HEIGHTS
AND GUTTER SLOPE TO

LEAN-TO COLUMN

HEIGHTS

13 5'-3 3/4"
12 5-3 1/2"
1 5-3 1/4"
10 5-3"

9 5'-2 3/4"
8 5-21/2"
7 5'-2 1/4"
6 5-2"

5 5'-13/4"
4 5-11/2"
3 5-11/4"
2 51"

1 5'-0 3/4"

ENSURE PROPER GUTTER DRAINAGE.

VERIFY COLUMN HEIGHTS
AND GUTTER SLOPE TO

(9 e

18'-0" C.C.

@e

OFFSET GABLE TRUSS \

36'-0" C.C.

3'KNEE WALL
BY OTHERS

CORRUGATED METAL W/

/ INSULATION & INSIDE CORR. METAL
LEAN-TO ROOF COVERING

/ OFFSET GABLE TRUSS

LINE TRUSS
/

=)

i

CORRUGATED METAL W/
| —— INSULATION & INSIDE CORR. METAL
ROOF COVERING

ALUMINUM ROOF

[~_ 8mm TRIPLE WALL CLEAR

POLYCARBONATE ROOF COVERING

| 38'g
'X-RODS'

2" SQ. ROOF
PURLINS, 9 RUNS

=

I SCALE: 1/8" = 1'-0"

GUTTER SYSTEM W/ DOWN
SPOUT FITTINGS & UNDER
GUTTER DRIP CHANNELS

8/19/2020

PROFESSIONAL ENGINEER SEAL

o

™M 00

) 88§
ON

@® 2

O &

n o

<C0

||| X x
wS T

= 0
Z =5
> Z

O (@))
£33

> E S

B fr I

OC")

‘928

HOME RANCH
54880 COUNTY ROAD 129, CLARK, CO 80428

(1) 36'-0" X 72'-0" VAIL STRUCTURE
COLUMN LAYOUT & ROOF PLAN

CREATION DATE:
07/22/20

DRAWN BY:

A. HATCHER
CHECKED BY:

S. ELLIOTT
SALESPERSON:
P. GOLDEN

REVISIONS:

SHEET #: GH—1 _O

NEXUS JOB #:

N36493

STRUCTURE ONLY



selliott
Stamp


S:\Comm-Inst-Ret\N36493 Home Ranch\Engineering\Drawings

ARCH D 36 X 24 N36493 Home Ranch

18'-0" C.C.

36'-0" C.C.

@

°®
°®
~®
~®

()

2 2 2 2 2 2 G ¢
720" C.C.
6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C.
@O"A%gj ? i T e, T T = - o ¢ L [ R R
=] g
U | !
! \
/ .
_ Ve ~N
B T H
=] H
N = i3 s = m s s s s s @ im3 o
\ /
<2100 <o100p,
\\ //
~ — _ -~
LOCATION LOCATION
=] fing ing g
TBD TBD I
T
\
/@ .
N
~
,*N \ 36'X 72' - SHADE SYSTEM\;§
] t
1
/
/
pe
N
\
\ - LOCATION LOCATION
) ) y
TBD TBD

1 EQUIPMENT LAYOUT

I SCALE: 1/8" = 1'-0"

3'KNEE WALL
BY OTHERS

8/19/2020

.
-
"oyt

;.'9’1 Jis
o

STRUCTURE ONLY

PROFESSIONAL ENGINEER SEAL

EQUIPMENT SCHEDULE

QTY | EQUIPMENT TYPE

EQUIPMENT DESCRIPTION TRADE

NEXUS SINGLE
RIDGE VENT SYSTEM

NEXUS 48" X 72' NOM. SINGLE RIDGE VENT SYSTEM W/ 8mm
CLEAR TRIPLE WALL POLYCARBONATE VENT COVERINGS,
POWER SUPPLY REQUIRED FOR MOTOR.

POWER
REQUIRED

n .
o™ 00
) 88&
O'\
© 3
95
28
LLl &>
|-|J9L|_
= 0
Z =8
> Z
O ()]
Tae
o E S
L 3
OO’)
Szg

1 VENT MOTOR

WADSWORTH MODEL VC2000 ROOF VENT MOTOR, MOUNTED
IN GREENHOUSE TRUSSES, POWER SUPPLY REQUIRED.

POWER
REQUIRED

NEXUS SINGLE
INTERIOR SIDEWALL
VENT SYSTEM

SINGLE NEXUS 36" X 72' NOM. RACK AND PINION VENT
SYSTEM W/ 8mm CLEAR TRIPLE WALL POLYCARBONATE
VENT COVERINGS, POWER SUPPLY REQUIRED FOR MOTOR.

POWER
REQUIRED

1 VENT MOTOR

WADSWORTH MODEL VC2000 EXTERIOR RACK AND PINION
VENT MOTOR, POWER SUPPLY REQUIRED.

POWER
REQUIRED

4 HAF FANS

AMERICAN COOLAIR FH18B11, 18" HAF FANS, POWER SUPPLY
REQUIRED.

POWER
REQUIRED

1 SHADE MOTOR

slEcIIEE

WADSWORTH MODEL VC2000 SHADE MOTOR MOUNTED IN
GREENHOUSE TRUSSES, POWER SUPPLY REQUIRED.

POWER
REQUIRED

NOTE:

OTHER EQUIPMENT NOT SHOWN, SEE MANUFACTURE'S

SPECIFICATIONS AND/OR DRAWINGS.

WADSWORTH SEED CONTROLLER
JOHNSON GENERATOR

DOOR SCHEDULE

DOOR

NO. QTY | DOOR TYPE

DOOR DESCRIPTION

PLYCO SERIES 95
5 SINGLE DOOR W/
NO WINDOW

3670 PLYCO SERIES 95 STEEL SINGLE DOOR NO WINDOW, (ROUGH OPENING -
44-1/2" WIDE X 85-3/4" TALL), SEE DOOR SUBMITTALS FOR DOOR HARDWARE

PLYCO SERIES 95
1 | DOUBLE DOOR W/

WINDOW

6070 PLYCO SERIES 95 STEEL DOUBLE DOOR W/ WINDOWS, (ROUGH
OPENING - 75-7/8" WIDE x 85-3/4" TALL), SEE DOOR SUBMITTALS FOR DOOR
HARDWARE

HOME RANCH

54880 COUNTY ROAD 129, CLARK, CO 80428

(1) 36'-0" X 72'-0" VAIL STRUCTURE
EQUIPMENT LAYOUT

CREATION DATE:
07/22/20

DRAWN BY:

A. HATCHER
CHECKED BY:

S. ELLIOTT
SALESPERSON:
P. GOLDEN

REVISIONS:

SHEET#:GH_1 .1

NEXUS JOB #:

N36493



selliott
Stamp


S:\Comm-Inst-Retl\N36493 Home Ranch\Engineering\Drawings

ARCH D 36 X 24 N36493 Home Ranch

LEAN-TO OFFSET
GABLE TRUSS

OFFSET GABLE TRUSS

2" SQ. ROOF PURLINS

5-33"
X

4"SQ. LEAN-TO COLUMN

W/ BASE PLATES SET ON SCae e

3'KNEE WALL BY OTHERS ‘
2" X 4" LEAN-TO

GABLE POST W/ BASE PLATES

LEAN-TO LINE TRUSS

5.]"

P 9 RUNS
2"SQ. WALL MEMBERS —
2" X 4" SHADE ANGLE
SPACERS AT GABLE END, TYP.
I I (CENTER BETWEEN GABLE POSTS & COLUMNS)
GUTTER SYSTEM W/ DOWN I I i
SPOUT FITTINGS & UNDER I
I I
GUTTER DRIP CHANNELS g ! 2" 5. KNEE BRACE
SQ. ROOF PURLINS, | |
5 RUNS PER 1
LEAN-TO ROOF
2" X 4" DOOR 2" X 4" DOOR 5
HEADER / HEADER N
5
‘ g
o
%
N
' N
<IN 3
o KNEE
N WALL
AN
= —_— = -
—|N
L 3
o 2" X 4" GABLE
2" X 4" LEAN-TO 2" X 4" GABLE POST J 2" X 4" DOOR POSTS W/ 2"SQ. DOOR POST 4"SQ. 11 GA COLUMNS W/ BASE
L DOOR POSTS W/ BASE PLATES, TYP. W/ BASE PLATES, TYP. W/ BASE PLATES, TYP. PLATES SET ON FOUNDATION/SLAB.
W/ BASE PLATES. FOUNDATION/SLAB BY OTHERS
60" C.C. 60" C.C. 60" C.C. 90" C.C. 9-0"C.C. 90" C.C. 9-0"C.C.
180" C.C. 360" C.C.
® ® ©
¢ ¢ ¢
1 GABLE END ELEVATION @ COLUMN LINE '13'
P e el SCALE: 1/8" = 1'-0"
LINE TRUSS 2

GUTTER SYSTEM W/ DOWN
SPOUT FITTINGS & UNDER
GUTTER DRIP CHANNELS

SQ. ROOF PURLINS,
5 RUNS PER
LEAN-TO ROOF

2" SQ. ROOF PURLINS

2" SQ. KNEE BRACE

140"

4"SQ. LEAN-TO COLUMN
W/ BASE PLATES SET ON
3'KNEE WALL

18'-0" C.C.

36'-0" C.C.

4"8Q. 11 GA COLUMNS W/ BASE

FOUNDATION/SLAB BY OTHERS

2 SECTION ELEVATION @ COLUMN LINE '7'

2" SQ. ROOF PURLINS
9 RUNS
2" X 4" SHADE ANGLE

SPACERS AT GABLE END, TYP.
(CENTER BETWEEN GABLE POSTS & COLUMNS) I

2" SQ. KNEE BRACE I

i SCALE: 1/8" = 1'-0"

OFFSET GABLE TRUSS

— 2"SQ. WALL MEMBERS

GUTTER SYSTEM W/ DOWN
SPOUT FITTINGS & UNDER
GUTTER DRIP CHANNELS

140"

SQ. ROOF PURLINS,
5 RUNS PER

PLATES SET ON FOUNDATION/SLAB.

Il
\: s LEAN-TO ROOF
LEAN-TO OFFSET
= f = GABLE TRUSS
5 2" X 4" DOOR 2"X 4" DOOR
I HEADER = HEADER
| i

=} S

! - [Te}

N ©

&
‘—E?N 3
& KNEE WALL
z N|
= o T e T T TR AR DX = y
kY
\ 4"SQ. LEAN-TO COLUMN
4'SQ. 11 GA COLUMNS W/ BASE 2" X 4" GABLE POST 2" X 4" DOOR POSTS 2" X 4" LEAN-TO 2" X 4" LEAN-TO W/ BASE PLATES SET ON
W/ BASE PLATES, TYP. ~ W/ BASE PLATES, TYP. GABLE POST DOOR POSTS 3'KNEE WALL
FOUNDATION/SLAB BY OTHERS W/ BASE PLATES W/ BASE PLATES
9-0"C.C. 9-0"C.C. 9-0"C.C. 9-0"C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C.
I‘
36-0" C.C. 180" C.C.

3 GABLE END ELEVATION @ COLUMN LINE '1'
I

I SCALE: 1/8" = 1'-0"

PLATES SET ON FOUNDATION/SLAB.

2" SQ. ROOF PURLINS 2"SQ. WALL ;
LINE TRUSS 38" @
9 RUNS ( MEMBERS 'X-RODS'
OFFSET GABLE TRUSS \ OFFSET GABLE TRUSS
H ( GUTTER SYSTEM W/ DOWN
N‘ / SPOUT FITTINGS & UNDER
/ GUTTER DRIP CHANNELS
_ 1L —~ | I ~ [l I S~ 4/
A= B ' = 5 = / = 2 = e
» X
5 S
s o
st
&
%
I
~
¥ —_— e\ — - —
N
4"SQ. 11 GA COLUMNS W/ BASE
PLATES SET ON FOUNDATION/SLAB.
FOUNDATION/SLAB BY OTHERS
6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0"C.C. 6-0"C.C. 6-0"C.C.
720" C.C.
@ @) @) ® @ ® ® @ ® ©) ®
¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢
4 SIREWALLELEVATION @ COLUMN LINE
! [SCALE: 1/8" = 1-0"
i — 2'SQ. WALL MEMBERS LINE TRUSS
X-RODS' :

2" SQ. ROOF PURLINS

[ 9 RUNS

OFFSET GABLE TRUSS \

/

/ OFFSET GABLE TRUSS

|

SQ. ROOF PURLINS,

GUTTER SYSTEM W/ DOWN

5 RUNS PER
/ LEAN-TO ROOF

SPOUT FITTINGS & UNDER
GUTTER DRIP CHANNELS

\

)

OFFSET GABLE

OFFSET GABLE

LEAN-TO TRUSS

LEAN-TO TRUSS

139"

140"

503"

3
KNEE WALL
N

~

6'-0" C.C.

6'-0" C.C. 6'-0" C.C. 6'-0" C.C.

6'-0" C.C. 6'-0" C.C. 6'-0" C.C.

6'-0" C.C. 6'-0" C.C. 6'-0" C.C.

6'-0" C.C.

6'-0" C.C.

\ 4"SQ. LEAN-TO COLUMN
W/ BASE PLATES SET ON

3'KNEE WALL

72-0" C.C.

5 SIDEWALL ELEVATION
I

@ COLUMN LINE 'A"W/ LEAN-TO

i SCALE: 1/8" = 10"

8/19/2020

STRUCTURE ONLY

PROFESSIONAL ENGINEER SEAL

o

o™ 00

) 88§
ON

@® 2

O &

n o

<C0

||| X x
wS T

= 0
Z =5
> Z

O (@))
£33

> E S

L 3

OC")

Ezg

HOME RANCH

54880 COUNTY ROAD 129, CLARK, CO 80428
(1) 36'-0" X 72'-0" VAIL STRUCTURE

GABLE END, SECTION & SIDE ELEVATIONS

FRAMING

CREATION DATE:
07/22/20

DRAWN BY:

A. HATCHER
CHECKED BY:

S. ELLIOTT
SALESPERSON:
P. GOLDEN

REVISIONS:

SHEET #: GH—2_O

NEXUS JOB #:

N36493



selliott
Stamp


S:\Comm-Inst-Retl\N36493 Home Ranch\Engineering\Drawings

ARCH D 36 X 24 N36493 Home Ranch

CORRUGATED METAL W/
INSULATION & INSIDE CORR. METAL
ROOF COVERING

SHADE SYSTEM

ALUMINUM ROOF RIDGE

8mm TRIPLE WALL CLEAR

POLYCARBONATE ROOF COVERING

W \\
CORRUGATED METAL W/
INSULATION & INSIDE CORR. METAL
LEAN-TO ROOF COVERING = %
4
A
7
/ T
4 / a/
CORRUGATED METAL W/ | | N
TION & INSIDE CORR. METAL — p! sy .
LEAN-TO COVERING 4 <
i | b
@ - TR
o 3 I 8mm TRIPLE WALL
CLEAR POLYCARBONATE
o |JEL GABLE COVERING
\
3' CORRUGATED METAL W/
INSULATION & INSIDE CORR. METAL
SKIRT COVERING
6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 9'-0" C.C. 9-0" C.C. 9'-0" C.C. 9-0" C.C.
18'-0" C.C. 36'-0" C.C.

®
¢

1 GABLE END ELEVATION @ COLUMN LINE "13'
e

CORRUGATED METAL W/
INSULATION & INSIDE CORR. METAL
LEAN-TO ROOF COVERING

SCALE: 1/8" = 1-0"

CORRUGATED METAL W/
INSULATION & INSIDE CORR. METAL
ROOF COVERING

SHADE SYSTEM

ALUMINUM ROOF RIDGE

8mm TRIPLE WALL CLEAR

7; - ot Z\\\
= / A
e , VA
7A |5 /’v\l/ 7

5.2

fi

V \ POLYCARBONATE ROOF COVERING
/Q \\\

w

140"

18-0" C.C.

36'-0" C.C.

2 SECTION ELEVATION @ COLUMN LINE '7'

8mm TRIPLE WALL CLEAR
POLYCARBONATE ROOF COVERING

i SCALE: 1/8" = 1'-0"

ALUMINUM ROOF RIDGE

N

°®

CORRUGATED METAL W/
INSULATION & INSIDE CORR. METAL

SHADE SYSTEM

EQUIPMENT SCHEDULE

o' | QTY | EQUIPMENT TYPE | EQUIPMENT DESCRIPTION TRADE
NEXUS SINGLE NEXUS 48" X 72' NOM. SINGLE RIDGE VENT SYSTEM W/ 8mm g
@ 1| N N rey| CLEAR TRIPLE WALL POLYCARBONATE VENT COVERINGS, 1
POWER SUPPLY REQUIRED FOR MOTOR.
+ | venT MoTOR WADSWORTH MODEL VC2000 ROOF VENT MOTOR, MOUNTED 58
IN GREENHOUSE TRUSSES, POWER SUPPLY REQUIRED. &8
NEXUS SINGLE SINGLE NEXUS 36" X 72' NOM. RACK AND PINION VENT e
@ 1| INTERIOR SIDEWALL | SYSTEM W/ 8mm CLEAR TRIPLE WALL POLYCARBONATE 14
VENT SYSTEM VENT COVERINGS, POWER SUPPLY REQUIRED FOR MOTOR. “F
WADSWORTH MODEL VC2000 EXTERIOR RACK AND PINION 1
@ 1| VENTMOTOR VENT MOTOR, POWER SUPPLY REQUIRED. &
AMERICAN COOLAIR FH18B11, 18" HAF FANS, POWER SUPPLY g
@ 4 | HAFFANS REQUIRED. &8
WADSWORTH MODEL VC2000 SHADE MOTOR MOUNTED IN 1
@ 1 | SHADEMOTOR GREENHOUSE TRUSSES, POWER SUPPLY REQUIRED. &8

ALUMINUM
ROOF RIDGE

8mm TRIPLE WALL CLEAR
POLYCARBONATE ROOF COVERING

,

NOTE:

OTHER EQUIPMENT NOT SHOWN, SEE MANUFACTURE'S
SPECIFICATIONS AND/OR DRAWINGS.

WADSWORTH SEED CONTROLLER
JOHNSON GENERATOR

- i 3 1 i 1 N =
— i i i I s VTS i T = I i i )
o - iy y 8mm TRIPLE WALL CLEAR
4 i H 1] W HHHE—— POLYCARBONATE
M SIDE WALL COVERING
5 = S RS X = = x\\ x 5
T @
AAAAAAAAAAA T T N i
: : 3' CORRUGATED METAL W/
— INSULATION & INSIDE CORR. METAL
SKIRT COVERING
6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C. 6'-0" C.C.
72'-0" C.C.
@ @2 @ ® @ ® ® ® ® ©) ®
G G G G G G ¢ ¢ ¢ ¢ ¢ ¢ ¢
4 SIDEWALL ELEVATION @ COLUMN LINE 'C'
L | SCALE: 1/8" = 1'-0"
CORRUGATED METAL W/
élc_)L(J)'\fﬂlg%\éE INSULATION & INSIDE CORR.
METAL ROOF COVERING
p AT TN 4 T 7o / AL r
» N 67 36' X 72' - SHADE SYSTEM [ i P & N y
™ A I N L I N L
CORRUGATED METAL W/
INSULATION & INSIDE CORR. METAL
LEAN-TO ROOF COVERING
\\\\‘>-:/ il \\\\‘>-:/ il \\\\‘>-:/ il
\ i K i K i
NI
EAVE FLASHING
i i i i 7 = = = = a = =G
2
N - <
Sy m;\_;r -
o ©
CORRUGATED METAL W/

“— INSULATION & INSIDE CORR. METAI
LEAN-TO COVERING

N

DOOR SCHEDULE
DggR QTY | DOOR TYPE DOOR DESCRIPTION
s Z'I-,\T gI?ESDE()Ré)Ii{SV?If 3670 PLYCO SERIES 95 STEEL SINGLE DOOR NO WINDOW, (ROUGH OPENING -
44-1/2" WIDE X 85-3/4" TALL), SEE DOOR SUBMITTALS FOR DOOR HARDWARE

NO WINDOW
PLYCO SERIES95 | 6070 PLYCO SERIES 95 STEEL DOUBLE DOOR W/ WINDOWS, (ROUGH

1 | DOUBLEDOORW/ | OPENING - 75-7/8" WIDE x 85-3/4" TALL), SEE DOOR SUBMITTALS FOR DOOR
WINDOW HARDWARE

14'0"

il
!"““é% i
p 7 CORRUGATED METAL W/
25 INSULATION & INSIDE CORR.
. # W" METAL LEAN-TO ROOF COVERING
.
o
8mm TRIPLE WALL M
CLEAR POLYCARBONATE N
GABLE COVERING ™% i NG \
I N
\ Wiy
L@’" W\ CORRUGATED METAL W/
i INSULATION & INSIDE CORR. METAL
I LEAN-TGLOVERING
i 2 ©
o o L]
AAAAAAA T 7 - = 7
I
3' CORRUGATED METAL W/
INSULATION & INSIDE CORR. METAL
SKIRT COVERING
9'0"C.C. 9-0"C.C. 9'0"C.C. 9-0"C.C. 6-0"C.C. 6-0"C.C. 6-0"C.C.
360" C.C. 18-0" C.C.

3 GABLE END ELEVATIO
I

N @ COLUMN LINE '1'

I SCALE: 1/8" = 1'-0"

©
¢

5 SIDEWALL ELEVATION

@ COLUMN LINE 'A"W/ LEAN-TO

| SCALE: 1/8" = 1'-0"

6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C. 6-0" C.C.
72-0"C.C.
® ® ® ® ® @ ©) @ @
G G G G G G G G G G G

8/19/2020

STRUCTURE ONLY

PROFESSIONAL ENGINEER SEAL

o

o™ 00

) 88§
ON

@® 2

O &

n o

<C0

||| X x
wS T

= 0
Z =5
> Z

O (@))
£33

> E S

L 3

OC")

‘928

HOME RANCH

54880 COUNTY ROAD 129, CLARK, CO 80428
(1) 36'-0" X 72'-0" VAIL STRUCTURE
GLAZING & EQUIPMENT

GABLE END, SECTION & SIDE ELEVATIONS

CREATION DATE:
07/22/20

DRAWN BY:

A. HATCHER
CHECKED BY:

S. ELLIOTT
SALESPERSON:
P. GOLDEN

REVISIONS:

SHEET #: GH—2_ 1

NEXUS JOB #:

N36493



selliott
Stamp


S:\Comm-Inst-Retl\N36493 Home Ranch\Engineering\Drawings

ARCH D 36 X 24 N36493 Home Ranch

ROOF VENT INSTALLATION INSTRUCTIONS

NS

AW

o

o

~

o)

-
o ©

o

-
N

w

. ASSUMING THAT THE RIDGE HAS ALREADY BEEN ATTACHED TO THE RIDGE PURLIN.
. ATTACH ALUM. ROOF VENT CLOSURE CHANNEL TO THE APPROPRIATE PURLIN WITH

#14 X 1" SELF DRILL SCREWS EVERY 16" ON CENTER. THIS EXTRUSION WILL
EVENTUALLY ACCEPT THE ROOF COVERING BELOW THE VENT AND ACT AS THE REST
OR STOP FOR THE VENT WINDOW. (SEE NOTE #21 FOR VENT CONSTRUCTION OPTION.)

. INSERT THE ALUM. TOP RAIL EXTRUSION INTO THE ALUM. RIDGE W/SOCKET.
. WHERE NECESSARY, SPLICE THE TOP RAIL TOGETHER USING A VENT SPLICE STRUT

(1" X2" X 1") W/ 1/4" X 3/4" BOLTS W/ HEX NUTS & LOCK WASHER, CAULK SPLICES.

. ATTACH AN ALUM. VENT END CHANNEL TO THE TOP RAIL WITH A 1/4" X 3/4"

BOLT W/ HEX NUTS & LOCK WASHER, THESE HOLES WILL NEED TO BE FIELD DRILLED.
THE 1" LEG OF THE VENT END CHANNEL WILL SEAT ON TOP OF THE TOP RAIL, THIS
WILL ALLOW THE 2" LEG TO FIT NEATLY INTO THE COVER RECEIVING CHANNEL

OF THE TOP RAIL.

. ATTACH THE OPPOSITE END OF THE VENT END CHANNEL TO THE VENT BOTTOM

RAIL. FIELD DRILL HOLES AND USE A 1/4" X 3/4" BOLT AND SHAKE PROOF NUT.
SPLICE BOTTOM RAIL SIMILAR TO TOP RAIL.

. ATTACH ALUM. VENT STRUTS TO BOTH THE VENT TOP RAIL AND BOTTOM RAIL WITH

A 1/4" X 3/4" HEX BOLT W/ HEX NUTS & LOCK WASHER THESE HOLES WILL ALSO
NECESSITATE FIELD DRILLING. STRUTS ARE SPACED EVERY 5'-0" O.C..
VENT END CHANNELS ACT AS STRUTS AT THE START AND END OF THE VENT.

. ALL VENT END CHANNELS AND STRUTS ARE SENT AT THE REQUIRED LENGTHS

NO FIELD CUTTING SHOULD BE NECESSARY.
REPEAT STEP 7 UNTIL ALL VENT STRUTS ARE INSTALLED.

. REPEAT STEPS 5 AND 6 AT THE END OF THE VENT. YOU NOW HAVE THE SKELETAL

STRUCTURE OF YOUR VENT.

. REPEAT ENTIRE VENT INSTALLATION INSTRUCTIONS FOR ANY ADDITIONAL REMAINING

VENTS.

. SECURE VENT WINDOWS TO PROTECT AGAINST POSSIBLE WIND DAMAGE.
. INSTALL RACK ARM LUGS AT EACH VENT END CHANNEL AND STRUT USING (2) 1/4" X

3/4" HEX BOLTS AND SHAKE PROOF NUTS. HOLES WILL BE FIELD DRILLED.

. INSTALL VENT MOTOR APPROXIMATELY IN MIDDLE OF VENT AT TRUSS (SEE CONST BOOK)

N
o

20.

21.

INSTALL SHAFT HANGERS AT TRUSS LOCATION OUTLINED IN DRAWING. SHAFT HANGER HEIGHT SHOULD BE SET TO MATCH OUTPUT SHAFTS OF VENT MOTOR.

START SHAFT AT GABLE TRUSS AND WORK TOWARDS VENT MOTOR INSTALLING PINION & RACK ARMS AS NECESSARY. FEED VENT DRIVE SHAFT THROUGH THE
SHAFT HANGERS, SPLICE SHAFTS TOGETHER WHERE NECESSARY USING THE PROVIDED SWEDGED PIPE,(NUT AND BOLTS). BE SURE TO PLACE
PINIONS ON THE DRIVE SHAFT AS SHAFT IS BEING INSTALLED AT A CORRESPONDING RACK ARM LUG.

FEED A RACK ARM THROUGH THE PINION (TEETH UP) TO THE RACK ARM LUG AND COUPLE WITH A PROVIDED CLEVIS PIN AND COTTER PIN.

WHEN ALL RACK ARMS ARE INSTALLED, THEY CAN BE ALIGNED FOR STRAIGHT TRAVEL AND
A SET SCREW PLACED IN THE APPROPRIATE HOLES AND TIGHTENED DOWN TO THE DRIVE SHAFT.

IF VENT IS MOTORIZED BE SURE LIMIT SWITCHES FOR VENT PROPORTIONING ARE INSTALLED, AND A TARGET FOR THE CLOSE LIMIT BUTTON IS IN PLACE.

BE SURE TO REMOVE PREVIOUSLY INSTRUCTED SECURING MATERIAL (STEP 12) BEFORE INSTALLING VENT COVERING.
AT THIS TIME IT IS A GOOD IDEA TO THOROUGHLY LUBRICATE THE VENT MECHANISM AS OUTLINED IN THE DETAIL INCLUDED IN THE CONSTRUCTION BOOKLET.

WITH SOME PLANNING, THE FIELD DRILLED HOLES CAN BE DONE ON THE GROUND TO HELP WITH THE INSTALLATION. CARRYING THIS ONE STEP FURTHER,THE VENT
CAN BE BUILT IN 10' SECTIONS ON THE GROUND AND PLACED INTO THE SOCKET OF RIDGE, THE SPLICE STRUTS WOULD THEN BE LEFT TO CONNECT THE SECTIONS. j

8MM POLYCARBONATE

VENT SHEETX

RACK ARM LUG, ATTACH TO VENT BOTTOM
RAIL W/(2) 1/4" X 3/4" RD. HD. BOLT
AND SHAKE PROOF NUT

#14 X 1-1/2" SD./WG SCREW EVERY 12" O.C.

SILICONE BEAD (& AT SPLICES)
DRILL 3/16" WEEP HOLE 16" O.C.

ALUM. VENT BOTTOM RAIL (VL-32)
SEE DETAIL "B" FOR SPLICING

CONTINUOUS GASKETING
VENT CLOSURE (vc-a)\
ﬁ COTTER PIN

DRILL WEEP HOLES
FROM INSIDE EXTRUSION
EVERY 16" O.C.

ALUM. ROOF RAIL
(RR-8N)

#10 X 11/16 STAINLESS STEEL
SCREW EVERY 12" O.C.

#14 X 1-1/2" S.D. SCREW
W/ 1" BONDED WASHER EVERY 12"

&CLEVISP
1/4" X 3/4" BOLT O
1/4" PILOT HOLE FOR #10 X 11/16" ATTACH BASE TO VENT CLOSURE
STAINLESS STEEL SCREWS MUST BE
FIELD DRILLED. BAR BASE (BB-816) O
CONTINUOUS GASKETING Z
2-1/8"
SEE SCREW SPACING TABLE (8MM PC. ROOF SHT.) BAR CAP (BC-816)
ALUM. FOIL TAPE AT
#14 X 1-1/2" SELF DRILL SCREW TOP OF ALL SHTS.
W/ 1" BONDED WASHER
1" X 1" RUBBER SPACER
#14 X 1" SELF DRILL SCREW (2)
2)
o\
©° 0
0950
NV <OF oV
e et CLEVIS PIN
< 5GQPGN“?~“€P
NS0 (P COTTER PIN
MV RES O
<OV ¢ M 0%
W
e
50"
ALk

PERMEABLE TAPE AT
BOTTOM OF SHEET (TYP.)

SILICONE BEAD \
\
#14 X 3/4" S.D.SCREW
EVERY 16" O.C.
GUTTER

O

ALUM. VENT END CHANNEL
(FC-12)

NOTCH OUT 1-3/8" x 2" OF VENT END CHANNEL
BOTTOM LEG (LONGER LEG)

THIS WILL ENABLE END CHANNEL TO FIT

ALL THE WAY INTO ALUM. TOP RAIL

. 7.
T

<

NOTCH OUT

1/4" X 3/4" HEX BOLT
W/ SHAKE PROOF NUT

ALUM. TOP RAIL (VT-11) -

1/4" X 3/4" BOLT
W/ SHAKE PROOF NUT

1" X 1" ANGLE

ALUM. VENT STRUT
1" X 1" ANGLE, EVERY 5' O.C.

1/4" X 3/4" HEX BOLT
W/ SHAKE PROOF NUT

VENT FRAME DETAIL

1/2" X 1" X 1" RUBBER
SPACER-EVERY 12"
1/4" X 3/4" HEX BOLT (2)

ALUM. ROOF RAIL (RR-8N)
DRILL 3/16" WEEP HOLES 16" O.C.

BUTYL CAULK TAPE, ADHERE TO
ROOF RAIL FIRST

ALUM. INTERMEDIATE VENT STRUT

ALUM. VENT BOTTOM RAIL (VL-32)

1/4" X 3/4" HEX BOLT
W/ SHAKE PROOF NUT

#14 X 1-1/2" SD./WG. SCREW
EVERY 12" O.C.

75 >

r\

5/8" X 1" RUBBER CLOSURE F&'/////{.

\{//"
gy 4

ALUM. TOP RAIL (VT-11)

8MM POLYCARBONATE
VENT SHEET

ALUM. "H" SPLINE (vVC-8)

PURLIN
5/8" X 1" RUBBER CLOSURE

VENT SHEETING

ALUM TOP RAIL (VT-11)

ALUM. FOIL TAPE AT TOP OF ALL SHEETS (TYP.)

5/8" X 1" RUBBER CLOSURE

ALUM. RIDGE (AR-11)
SILICONE BEAD AT BUTT SPLICES

SEE DETALL"A" FORSPLCNG\ | SYMMETRICAL FOR DOUBLE RIDGE VENTS

#14 X 1-1/2" S.D./W.G.SCREW
EVERY 12" O.C.

1/4" X 3/4" HEX BOLT
VENT STRUT TO TOP RAIL

ALUM. VENT STRUT, 1" X 1" ANGLE
EVERY 5'O.C. £

NG

— (RS-2) 2" X 2" X 1/2" SPACER

*TOP INSECT SCREEN LEDGER (TISL-21)

*OPTIONAL INSECT SCREENS
(ITEMS PRE-FIXED W/ AN ASTERISK
ARE FOR INSECT SCREEN SYSTEM)
*(2) EQUALLY SPACED 1/4" X 4" HEX BOLT WITH
1/4" HEX NUT AND 1-1/2" BONDED WASHER

3/8" X 2-3/4" CARRIAGE BOLT

SECTION THRU

JW \ RIDGE PURLIN

*#14 X1 1/4" S.D.SCREW 12" O.C.

5/8" X 1" RUBBER CLOSURE
#14 X 1" S.D./W.G.(EVERY 12" 0.C.)
1/4" X 3/4" HEX BOLT (1)

1/4" X 3/4" HEX BOLT (2)

#10 X 11/16" STAINLESS STEEL/SELF
TAPPING SCREW EVERY 12"0.C.

BAR CAP (BC-816)
/ CONTINUOUS GASKETING
8MM POLYCARBONATE ROOF SHEET
BAR BASE (BB-816)

#10 X 11/16" STAINLESS STEEL/SELF
/ TAPPING SCREW EVERY 12"0.C.

3/8" X 6" CARRIAGE BOLT AT
SWAY ROD BRACKETS

HED 3/8" X 5" CARRIAGE BOLT %

NOTE TO BUILDER:

IF THERE IS A TRANSITION TO A
CORRUGATED ROOF, CHECK PARTS
LIST FOR USE OF RS-2 SPACERS

ROOF

SHAFT HANGER

PINION (1) PER RACK ARM
SET SCREW (2) PER PINION

1-3/8" O.D. GALV. SHAFTING

RACK ARM EVERY 5'O.C.

SILICONE BEAD

VENT CLOSURE (VC-8)
W/ 1" NOTCH OUT OF
TOP LEG EVERY 6' APPROX.

ALUM. "H" SPLINE

VEN

ALUM. RIDGE (AR-11)

5/8" X 1" RUBBER CLOSURE
(ON TOP OF 8MM SHEET NOT SHOWN)

TUCK CORNER OF 2" X 6" FLASHING BETWEEN
TOP RAIL & VENT END CHANNEL

ALUM. TOP RAIL
(VT-11)

ALUM. VENT BOTTOM RAIL (VL-32)

VENT CLOSURE NOT
SHOWN ON PURLIN

T FLASHING

PURLIN

#14 X 1-1/2" SD./WG. SCREW
EVERY 12" O.C.

1" NOTCH OUT OF

RAIL W/(2) 1/4" X

VENT CLOSURE

ALUM. VENT END CHANNEL SHOULD
SIT 3-1/2" (3" COL.) 4" (4" COL.)
FROM 90~ LEG OF GABLE EXTRUSION

ALUM. GABLE EXTRUSION
SHOULD ALREADY BE IN PLACE

** SILICONE CAULK 2 BUTT SPLICE

(FRONT AND BACK)
1/4" X 3/4" HEX BOLT

SPLICE STRUT
AT TRUSS (TYPICAL)

W/ SHAKE PROOF NUT (2)

DRILL 3/16" WEEP HOLES
EVERY 16" O.C.

CONTINUOUS GASKETING

BOTTOM RAIL DETAIL

INTERMEDIATE STRUT BETWEEN TRUSSES

DETAIL "A" TOP RAIL SPLICE

TOP LEG EVERY 6' APPROX.

W/ HEX NUTS AND LOCK WASHERS

RACK ARM LUG, ATTACH TO VENT BOTTOM

AND SHAKE PROOF NUTS

SPLICE —
** SILICONE CAULKING (FRONT AND BACK) <

1/4" X 3/4" HEX BOLT

PLACED HERE

3/8" X 5" CARR. BOLT
FOR PURLIN TO TRUSS

3/4" HEX BOLTS

COTTER PIN

CLEVIS PIN &
COTTER PIN (2)

PINION (1) PER RACK ARM
SET SCREW (2) PER PINION

RACK ARM EVERY 5'O.C.
O
RACK ARM STOP ——

RACK ARM PLACEMENT

ALUM. VENT END CHANNEL
(DC-11)

8MM POLYCARBONATE
VENT SHEET

2" X 6" ALUM. ROOF VENT ANGLE FLASHING
(ATTACHED TO VENT END CHANNEL-
W/ #14 X 1" S.D./W.G. SCREW 12"0.C.)

ADHESIVE BACKED FOAM CLOSURE
(ATTACHED TO ANGLE)

#14 X 1" 8.D./W.G. SCREW 12"0.C.
SCREW INTO VENT END CHANNEL

ADHESIVE BACKED FOAM CLOSURE
(ATTACHED TO GABLE FLASHING TO FILL GAP)

ADHESIVE BACKED FOAM CLOSURE
(ATTACHED TO ANGLE FLASHING)
1" X 1" X 6'PCS.

OVERHANG (2" X 6") VENT
»  FLASHING 1/2"
NG

ALUM. GABLE EXTRUSION EXTENDS FROM
RIDGE DOWN TO GUTTER.
(ADHESIVE CLOSURE NOT SHOWN HERE)

GABLE TRUSS

\ ALUM. VENT BOTTOM RAIL (VL-32)

1/4" X 3/4" HEX BOLT THRU THESE TWO HOLES

ALUM. VENT SPLICE STRUT 1" X 2" X 1"

PURLIN

1-3/8" O.D. GALV. SHAFTING

3/8" X 2-3/4" CARRIAGE BOLT

TOP CORD (LINE TRUSS)

SHAFT HANGER
(**) VERIFY WITH POSITION
OF VENT DRIVER

TRUSS WEB

1-3/8" O.D. GALV. SHAFTING

SWEDGED END

3/8" X 2" HEX HD. BOLT
W/SHAKE PROOF HEX NUT

POSITION FOR VENT CHANNEL
WHEN 4" SQ. COLUMNS ARE USED.

#14 X 1" S.D./W.G. SCREW

ANGLE FLASHING

5/8" X 1" RUBBER CLOSURE

(GE-35)

1/4" X 3/4" BOLT
(FOR ATTACHMENT TO VENT

GABLE TRUSS TOP CHORD NOTE:

VENT END CHANNEL.

SECTION 2

2" X 2" X 6" ANGLE FLASHING
TO CAP 2" X 6" FLASHING

NOTCH 1" SECTION OF UPPER LEG
MIDWAY ON COVERING SHEET FOR
WATER DRAIN. START 3' FROM END
THEN EVERY 6' APPROXIMATELY

NOTCH 2-1/2" OF THE BOTTOM
LEG OF THE VENT CLOSURE (VC-8)

VENT CLOSURE (VC-8) TO SIT ON GABLE EXTRUSION

ALUMINUM GABLE EXTRUSION SHOULD
ALREADY BE ON PURLINS.
(EXTRUSION SITS ON PURLINS & EXTENDS
FROM GUTTER TO RIDGE)

#14 X 1" SD. SCREW AT PURLIN
(FOR GABLE EXTRUSION)

ROOF PURLIN

\s\\/@»

X

PURLIN
ALUMINUM GABLE EXTRUSION
(EXTENDS FROM GUTTER TO RIDGE)

(INTO PURLIN)

GABLE TRUSS TOP CHORD

OUTSIDE VIEW

ALUMINUM GABLE EXTRUSION

GABLE TRUSS TOP CHORD

PURLIN

#14 X 1" SD. SCREW

3/8" X 5" CARRIAGE BOLT BVERY 12" 0.C.

INSIDE VIEW

VENT CLOSURE AT GABLE

8/19/2020

‘?‘-i'a.Ls

i
Sanganei®®

STRUCTURE ONLY

PROFESSIONAL ENGINEER SEAL

ADHESIVE BACKED FOAM CLOSURE

2" X 6" ALUM. ROOF VENT

5/8" X 1" RUBBER CLOSURE

ALUMINUM GABLE EXTRUSION

#14 X 1" SELF DRILL/WEATHER GUARD

&"ﬁﬂgi EVERY 12" 0.C. ALONG TOP CHORD
1" DIA. BONDED WASHER

| 8MM POLYCARBONATE GABLE COVERING

NO VENT STRUTS ARE PROVIDED
AT END OF VENT, USE ALUM.

o

™ 00

) 88§
ON

D 2

O &

n o

<C‘0

||| X
w S T

= 0
Z =3
> Z

O D
T

o E 5

L 3

OC")

gz%

#14 X 1" SD. SCREW, EVERY 12" O.C.

HOME RANCH

54880 COUNTY ROAD 129, CLARK, CO 80428
(1) 36'-0" X 72'-0" VAIL STRUCTURE
SMM POLYCARBONATE

ROOF VENT DETAILS

CREATION DATE:
07/22/20

DRAWN BY:

A. HATCHER
CHECKED BY:

S. ELLIOTT
SALESPERSON:
P. GOLDEN

REVISIONS:

SHEET #: GH—B_O

NEXUS JOB #:

N36493



selliott
Stamp


S:\Comm-Inst-Retl\N36493 Home Ranch\Engineering\Drawings

ARCH D 36 X 24 N36493 Home Ranch

1"
\Y

"X 1" ANGLE
ENT STRUTS

2" SQ. WALL MEMBER
‘ 6" ABOVE GRADE

10' PCS TOP & BOTTOM RAIL

10' PCS OR FINISH PC.

50" 50"

50" 50"

N[

|

\
\

T

L ALUM. VENT END

L 1" X 1" ALUM. ANGLE

SPLICE STRUT

g

|

HANGERS AFTER VENT

SHAFT HANGERS\

WADSWORTH

*NOTE: SET SHAFT

MOTOR IS INSTALLED

WADSWORTH

=9

PINION
EVERY 5'

<]

2" SQ. STRINGER

1

STRINGER
ATTACHMENT

2

CORNER CHANNEL
ATTACHMENT

DON'T PLACE 2-HOLE LUG

ON TOP OF BOTTOM VENT
STRINGER IT WILL INTERFERE
W/ CLOSURE SILL

1/4" X 3/4"
BOLTS (3)

STRINGER
2 HOLE LUG

3

VENT END
FLASHING
ATTACHMENT

N 1/4" X 3/4" BOLTS (3)
(PER FLASHING ATT'MT)

T—VENT END FLASHING "Z" 2" X 2" X 1"

"A"

|™—— ALUM. CORNER CHANNELS

~—— ALUM. CORNER CHANNELS

2 HOLE LUG

L ALUM. CORNER CHANNEL

— 2"SQ. HORZ. VENT
STRINGER

"V

/
~
%

L[| _L— 1 x34"BOLTS (3)
g PER FLASHING

1" X 1" ADHESIVE CLOSURE
ADHERE TO "Z" FLASHING VERIFY
PLACEMENT SO THAT VENT END-
-CHANNEL SEATS W/ CLOSURE.

2" X 2" X 1""Z" FLASHING
(FITTED BETWEEN HORZ. MBRS.)

4

CUT THROUGH VIEW

CORNER ASSEMBLY

1/4" X 3/4" BOLTS —]

3/16" X 3/4"
ROLL PIN 1/4" FROM
END OF TOP RAIL

N

NOTCH 1-3/8" DOWN ON BACK

LEG OF VENT END CHANNEL
SO CHANNEL CAN FIT
INSIDE TOP RAIL

Ia

©

®

<L

DIMENSIONS FOR EACH SIZE OF VENT o
LOCATION ¢
DESIGNATION o4vvENT | 36"VENT | 48"VENT | 60" VENT 0
"A“ n " " 11}
oA 26-1/2 38-1/2 50-1/2 62-1/2 +
BETWEEN CO?& VENT POST N/A N/A N/A N/A ‘ ‘
STRUT SIZE 23" 35" 47" 59“ u)
VENT END CHANNEL 24" 36" 48" 60“ L -
"E“ —
B N/A N/A N/A N/A
"F" " " " "
SILL TO SHAFT 3 3 3 3
"G" 34" 42" 53" 64“
RACK ARM LENGTH
2 HOLE LUG
" 4" SQ. COLUMN
4" SQ. COLUMN o #14 X 1" S.D. SCREWS ammcf

1/4" X 3/4" BOLTS

ALUM. VENT END CHANNEL —— |

2" X 2" X 1""Z" FLASHING (GALV.)
(FITTED BETWEEN HORZ. MBRS.)

/]

(GABLE VENT ILLUSTRATED)
(SIDE VENT ILLUSTRATED SIMILAR)

7/2,,
@ / FIT BOTTOM RAIL
INTO END CHANNEL
AND BOLT
— BOTTOM VENT RAIL
(VL-32) 10' PCS

q’:nmmnu)
#14 X 1" S.D. SCREWS
EVERY 18"

2" SQ. STRINGER

VENT SOCKET RAIL
(VS-20) 12' PCS

__ VENTTOPRAL
(VT-11) 10' PCS

1" X 1" ADHESIVE BACK CLOSURE
ADHERE TO "Z" FLASHING (6'PCS)

VENT END FLASHING "Z"
"X 2" X 1"

IIA"

#14 X 1" S.D.
SCREWS EVERY 18"

BQ VENT CLOSURE SILL

(VS-41) 12' PCS

DRILL 3/16" WEEP HOLES
EVERY 16" O.C.

L CONTINUOUS GASKETING

BOTTOM RAIL DETAIL

1/4" X 3/4" BOLT
W/ SHAKE PROOF NUT (2)

SPLICE STRUT
AT TRUSS (TYPICAL)

INTERMEDIATE STRUT BETWEEN TRUSSES
TOP RAIL SPLICE

#14 X 1-1/2" SD./WG. SCREW
EVERY 12" O.C.

2"SQ. WALL MEMBER— |

2-#14 X 1" SD. SCREWS
ATTACH THE 2-HOLE -
LUGS TO GABLE POST.

GABLE POST \

.

-
-

ARNAAN

5/16" X 2-1/2" CARR. BOLTS
™. (GABLE POST) 5/16" X 3-1/2"

CARR. BOLTS (3" COLUMNS) 5/16"
X 5" CARR. BOLTS (4" COLUMNS)

DfH/M X 1" SD SCREW 18" O.C.

CHA.[\'S!.EL VENT 'SIER"'UTS 1(E>\</ éR >\<( 11 ‘;)?PLICE STRUT
VENT SECTION ASSEMBLY

POLYCARBONATE COVERING

: #14 X 1" SELF DRILL SCREW @ 16" O.C.
E/ ALUMINUM SOCKET RAIL

ALUMINUM VENT TOP RAIL

#14X 1-1/2" WG/SD SCREWS
12" C.C.

1/4" X 3/4" HEX HEAD BOLT WITH 1/4" SHAKE
PROOF NUT

1" X 1" ALUMINUM VENT STRUT SPACED
EVERY 5'0" O.C.

POLYCARBONATE COVERING

#14 X 1-1/2" WG/SD SCREWS 12" C.C.

BOTTOM RAIL (VL-32)

VENT GASKET

RACK ARM LUG AND COTTER PIN SECURE TO VENT
BOTTOM RAIL WITH 1/4" SHAKE PROOF NUT

RACK ARM LUG AND COTTER PIN SECURE TO VENT
BOTTOM RAIL WITH 1/4" SHAKE PROOF NUT

CLOSURE SILL ATTACHED EVERY 16" 0.C. WITH #14 X
1" SELF DRILL SCREW

/POLYCARBONATE COVERING

SECTION THRU VENT

INSTALL TOP RAIL INTO
SOCKET RAIL WITH

TOP RAIL IN HORIZONTAL
POSITION AND LOWER
INTO PLACE.

"X

VENT SECTION

1" INTERMEDIATE ANGLE VENT STRUT

5' SPACING (EXCEPT AT ENDS & SPLICING)

INSTALLATION

3/8" X 2" HEX HD. BOLT

W/SHAKE PROOF HEX NUT

1-3/8" O.D. GALV. SHAFTING

@

#14 X 1-1/2" SD./WG. SCREW
EVERY 12" O.C.

8MM PCSS COVERING

ALUM. "U" CAP-6' PCS
(CONTINUOUS RUN)

DRILL 1/4" PILOT
HOLE IN FRONT
LEG OF "U" CAP

T
- " 3/16" WEEP HOLE
KEVERY 16"
| #14 X 1" SD. SCREW

5/8" X 1" RUBBER CLOSURE

#14 X 1-1/2" WG/SD SCREWS
EVERY 12"

2" SQ. HORZ. MEMBER

FOIL TAPE
TOP OF PANELS _

T

==
hisi

#14 X 1-1/2" WG/SD SCREWS

EVERY 12"
T BUG | ' SECTION THRU |
SCREEN L) POLYCARBONATE
| VENT COVERING |

‘NOT SHOWN | "

#14 X 1-1/2" WG/SD SCREWS
EVERY 12"

INTTTITTT \M

K ALUM. VENT BOTTOM RAIL
UJ/ (VL-32)

FOIL TAPE
TOP OF PANELS

SILICONE CAULK BEAD

DRILL 3/16" WEEP HOLES
EVERY 16" O.C.

CONTINUOUS GASKETING

5/8" X 1" RUBBER CLOSURE

mH~—— #14 X 1" WG/SD
SCREWS EVERY 12"

ALUM. TOP RAIL (VT-11)

SILICONE BEAD

ALUM. "H" SPLINE

5/8" X 1" RUBBER CLOSURE

DETAIL "P'

ALUM. "H" SPLINE
(BETWEEN VENT SHEETS)

DETAIL "Q"

8/19/2020

STRUCTURE ONLY

PROFESSIONAL ENGINEER SEAL

o

™ 00

) 88§
ON

D 2

O &

n o

<C0

||| X
w S T

= 0
Z =3
> Z

O D
T

o E 5

L 3

OC")

Szg

HOME RANCH
54880 COUNTY ROAD 129, CLARK, CO 80428
(1) 36'-0" X 72'-0" VAIL STRUCTURE
SMM POLYCARBONATE

SIDE VENT DETAILS

CREATION DATE:
07/22/20

DRAWN BY:

A. HATCHER
CHECKED BY:

S. ELLIOTT
SALESPERSON:
P. GOLDEN

REVISIONS:

SHEET#:GH_4.O

NEXUS JOB #:

N36493



selliott
Stamp


S:\Comm-Inst-Retl\N36493 Home Ranch\Engineering\Drawings

ARCH D 36 X 24 N36493 Home Ranch

ROOF VENT INSTALLATION INSTRUCTIONS

IS

Eal

o

o

~N

©

©

. ATTACH THE RIDGE TO THE RIDGE PURLIN. 18
. ATTACH ALUM. ROOF VENT CLOSURE CHANNEL TO THE APPROPRIATE PURLIN WITH 16.
#14 X 1" SELF DRILL SCREWS EVERY 16" ON CENTER. THIS EXTRUSION WILL
EVENTUALLY ACCEPT THE ROOF COVERING BELOW THE VENT AND ACT AS THE REST
OR STOP FOR THE VENT WINDOW.  (SEE NOTE #21 FOR VENT CONSTRUCTION OPTION.) 17

INSTALL SHAFT HANGERS AT TRUSS LOCATION OUTLINED IN DRAWING. SHAFT HANGER HEIGHT SHOULD BE SET TO MATCH OUTPUT SHAFTS OF VENT MOTOR.

START SHAFT AT GABLE TRUSS AND WORK TOWARDS VENT MOTOR INSTALLING PINION & RACK ARMS AS NECESSARY. FEED VENT DRIVE SHAFT THROUGH THE
SHAFT HANGERS, SPLICE SHAFTS TOGETHER WHERE NECESSARY USING THE PROVIDED SWEDGED PIPE,(NUT AND BOLTS). BE SURE TO PLACE
PINIONS ON THE DRIVE SHAFT AS SHAFT IS BEING INSTALLED AT A CORRESPONDING RACK ARM LUG.

FEED A RACK ARM THROUGH THE PINION (TEETH UP) TO THE RACK ARM LUG AND COUPLE WITH A PROVIDED CLEVIS PIN AND COTTER PIN.

ALUM TOP RAIL (VT-11)

SEE DETAIL "A" FOR SPLICING 1-3/8" O.D. GALV. SHAFTING

| SYMMETRICAL FOR DOUBLE RIDGE VENTS

ALUM. FOIL TAPE AT TOP OF ALL SHEETS (TYP.) ‘

ALUM. RIDGE (AR-11)
SILICONE BEAD AT BUTT SPLICES

INSERT THE ALUM. TOP RAIL EXTRUSION INTO THE ALUM. RIDGE W/SOCKET.

18. WHEN ALL RACK ARMS ARE INSTALLED, THEY CAN BE ALIGNED FOR STRAIGHT TRAVEL AND
WHERE NECESSARY, SPLICE THE TOP RAIL TOGETHER USING A VENT SPLICE STRUT
(1" X2" X 1") W/ 1/4" X 3/4" BOLTS W/ HEX NUTS & LOCK WASHER, CAULK SPLICES.

18A. IF VENT IS MOTORIZED BE SURE LIMIT SWITCHES FOR VENT PROPORTIONING ARE INSTALLED, AND A TARGET FOR THE CLOSE LIMIT BUTTON IS IN PLACE.
. ATTACH AN ALUM. VENT END CHANNEL TO THE TOP RAIL WITH A 1/4" X 3/4"

BOLT W/ HEX NUTS & LOCK WASHER, THESE HOLES WILL NEED TO BE FIELD DRILLED.

A SET SCREW PLACED IN THE APPROPRIATE HOLES AND TIGHTENED DOWN TO THE DRIVE SHAFT.

#14 X 1-1/2" S.D./W.G.SCREW
EVERY 12" O.C.

1/4" X 3/4" HEX BOLT
VENT STRUT TO TOP RAIL

CONTINUOUS GASKETING

SEE SCREW SPACING TABLE (8MM PC. ROOF SHT.) BAR CAP (BC-816)

#14 X 1-1/2" SELF DRILL SCREW
Wi

DRILL WEEP HOLES / 1" BONDED WASHER
FROM INSIDE EXTRUSION

EVERY 16" O.C.

ALUM. ROOF RAIL

(RR-8N) 1" X 1" RUBBER SPACER

#14 X 1" SELF DRILL SCREW (2)

#10 X 11/16 STAINLESS STEEL
SCREW EVERY 12" O.C.

g2
#14 X 1-1/2" S.D. SCREW
W/ 1" BONDED WASHER EVERY 12"

/
PERMEABLE TAPE AT
BOTTOM OF SHEET (TYP.) y
“/\%/ BAR BASE (BB-816)
<

SILICONE BEAD —_ A

1

#14 X 3/4" S.D.SCREW <
EVERY 16" O.C. S

GUTTER

1/2" X 1" X 1" RUBBER
SPACER-EVERY 12"

1/4" X 3/4" HEX BOLT (2)

ALUM. ROOF RAIL (RR-8N)
DRILL 3/16" WEEP HOLES 16" O.C.

BUTYL CAULK TAPE, ADHERE TO
ROOF RAIL FIRST

ALUM. VENT END CHANNEL

NOTCH OUT 1-3/8" x 2" OF VENT END CHANNEL
BOTTOM LEG (LONGER LEG)

THIS WILL ENABLE END CHANNEL TO FIT

ALL THE WAY INTO ALUM. TOP RAIL

NOTCH OUT

1/4" X 3/4" HEX BOLT
W/ SHAKE PROOF NUT

ALUM. TOP RAIL (VT-11) ™~

1/4" X 3/4" BOLT
W/ SHAKE PROOF NUT

ALUM. INTERMEDIATE VENT STRUT
1" X 1" ANGLE

1/4" X 3/4" HEX BOLT
W/ SHAKE PROOF NUT

ALUM. VENT END CHANNEL SHOULD
SIT 3-1/2" (3" COL.) 4" (4" COL.)
FROM 90~ LEG OF GABLE EXTRUSION

ALUM. GABLE EXTRUSION
SHOULD ALREADY BE IN PLACE

ALUM. VENT STRUT
1" X 1" ANGLE, EVERY 5' O.C.

1/4" X 3/4" HEX BOLT
W/ SHAKE PROOF NUT

ALUM. VENT BOTTOM RAIL (VL-32)

VENT FRAME DETAIL

5/8" X 1" RUBBER CLOSURE

THE 1" LEG OF THE VENT END CHANNEL WILL SEAT ON TOP OF THE TOP RAIL, THIS 19. BE SURE TO REMOVE PREVIOUSLY INSTRUCTED SECURING MATERIAL (STEP 12) BEFORE INSTALLING VENT COVERING. ALUM. VENT STRUT, 1" X 1" ANGLE
WILL ALLOW THE 2" LEG TO FIT NEATLY INTO THE COVER RECEIVING CHANNEL EVERY 5'O.C.
OF THE TOP RAIL. 20. AT THIS TIME IT IS A GOOD IDEA TO THOROUGHLY LUBRICATE THE VENT MECHANISM AS OUTLINED IN THE DETAIL INCLUDED IN THE CONSTRUCTION BOOKLET.
ATTACH THE OPPOSITE END OF THE VENT END CHANNEL TO THE VENT BOTTOM 21.  WITH SOME PLANNING, THE FIELD DRILLED HOLES CAN BE DONE ON THE GROUND TO HELP WITH THE INSTALLATION. CARRYING THIS ONE STEP FURTHER,THE VENT
RAIL. FIELD DRILL HOLES AND USE A 1/4" X 3/4" BOLT ANDSHAKE PROOF NUT. CAN BE BUILT IN 10' SECTIONS ON THE GROUND AND PLACED INTO THE SOCKET OF RIDGE, THE SPLICE STRUTS WOULD THEN BE LEFT TO CONNECT THE SECTIONS.
SPLICE BOTTOM RAIL SIMILAR TO TOP RAIL. /
ATTACH ALUM. VENT STRUTS TO BOTH THE VENT TOP RAIL AND BOTTOM RAIL WITH N\
A 1/4" X 3/4" HEX BOLT W/ HEX NUTS & LOCK WASHER THESE HOLES WILL ALSO RACK ARM LUG, ATTACH TO VENT BOTTOM MM POLYCARBONATE
NECESSITATE FIELD DRILLING. STRUTS ARE SPACED EVERY 5-0" O.C.. RAIL W/(2) 1/4" X 3/4" RD. HD. BOLT VENT SHEET\
VENT END CHANNELS ACT AS STRUTS AT THE START AND END OF THE VENT. AND SHAKE PROOF NUT
14 X 1-1/2" SD.. REW EVERY 12" O.C.
ALL VENT END CHANNELS AND STRUTS ARE SENT AT THE REQUIRED LENGTHS # SDIWG SC oc
NO FIELD CUTTING SHOULD BE NECESSARY. SILICONE BEAD (& AT SPLICES)
REPEAT STEP 7 UNTIL ALL VENT STRUTS ARE INSTALLED. DRILL 3/16" WEEP HOLE 16" O.C. RIDGE PURLIN
. REPEAT STEPS 5 AND 6 AT THE END OF THE VENT. YOU NOW HAVE THE SKELETAL
STRUCTURE OF YOUR VENT. ALUM. VENT BOTTOM RAIL (VL-32)
. REPEAT ENTIRE VENT INSTALLATION INSTRUCTIONS FOR ANY ADDITIONAL REMAINING SEE DETAIL "8" FOR SPLICING
VENTS. #14 X 1" S.D. SCREW EVERY 12" O.C.
. SECURE VENT WINDOWS TO PROTECT AGAINST POSSIBLE WIND DAMAGE. CONTINUOUS GASKETING
. INSTALL RACK ARM LUGS AT EACH VENT END CHANNEL AND STRUT USING (2) 1/4" X VENT CLOSURE (VC-S)—\
3/4" HEX BOLTS AND SHAKE PROOF NUTS. HOLES WILL BE FIELD DRILLED. g%{g’;ﬂm
_ INSTALL VENT MOTOR APPROXIMATELY IN MIDDLE OF VENT AT TRUSS (SEE CONST BOOK) 1/4" X 3/4" BOLT O
_— ATTACH BASE TO VENT CLOSURE
SHAFT HANGER
BAR BASE (BB-816)
1/8) O

3/8" X 2-3/4" CARRIAGE BOLT

ALUM. FOIL TAPE AT
TOP OF ALL SHTS.

SECTION THRU ROOF

5/8" X 1" RUBBER CLOSURE
. 5/8" X 1" RUBBER CLOSURE

#14 X 1" S.D./W.G.(EVERY 12" O.C.)
SWEDGED END

1/4" X 3/4" HEX BOLT (1)
1/4" X 3/4" HEX BOLT (2)

#10 X 11/16" STAINLESS STEEL/SELF
AT XKL~ TAPPING SCREW EVERY 12'0.C.

BAR CAP (BC-816)
/ CONTINUOUS GASKETING 3/8" X 2" HEX HD. BOLT
WI/SHAKE PROOF HEX NUT

8MM POLYCARBONATE ROOF SHEET

BAR BASE (BB-816)

#10 X 11/16" STAINLESS STEEL/SELF
/ TAPPING SCREW EVERY 12"0.C.

%

POSITION FOR VENT CHANNEL
WHEN 4" SQ. COLUMNS ARE USED.

#14 X 1" S.D./W.G. SCREW

ADHESIVE BACKED FOAM CLOSURE

3/8" X 5" CARRIAGE BOLT
3/8" X 6" CARRIAGE BOLT AT
SWAY ROD BRACKETS

— (RS-2)2" X 2" X 1/2" SPACER

2" X 6" ALUM. ROOF VENT

ALUM. VENT END CHANNEL ANGLE FLASHING

(DC-11)

NOTE TO BUILDER:

IF THERE IS A TRANSITION TO A
CORRUGATED ROOF, CHECK PARTS
LIST FOR USE OF RS-2 SPACERS

5/8" X 1" RUBE CLOSURE

ALUMINUM GABLE EXTRUSION
(GE-35)

1/4" X 3/4" BOLT

PINION (1) PER RACK ARM

GLEVIS PIN SET SCREW (2) PER PINION

COTTERPIN 1-3/8" O.D. GALV. SHAFTING
1/4" PILOT HOLE FOR #10 X 11/16"
STAINLESS STEEL SCREWS MUST BE

FIELD DRILLED.

RACK ARM EVERY 5'0.C.

SILICONE BEAD VENT CLOSURE (VC-8)

W/ 1" NOTCH OUT OF

ALUM. "H" SPLINE

#14 X 1-1/2" SD./WG. SCREW
EVERY 12" O.C.

#14 X 1-1/2" SD./WG. SCREW
EVERY 12" O.C.

8MM POLYCARBONATE
VENT SHEET

ALUM. VENT BOTTOM RAIL

VENT CLOSURE

VC-8
ALUM. "H" SPLINE ( )

PURLIN
5/8" X 1" RUBBER CLOSURE

VENT SHEETING

** SILICONE CAULK 2 BUTT SPLICE

(FRONT AND BACK)
1/4" X 3/4" HEX BOLT

W/ SHAKE PROOF NUT (2)

SPLICE STRUT
AT TRUSS (TYPICAL)

TOP LEG EVERY 6' APPROX.

CONTINUOUS GASKETING

BOTTOM RAIL DETAIL RAGK ARM EVERY 5'0.C. NE

(FOR ATTACHMENT TO VENT

ﬂ%ﬁg\ #14 X 1" SELF DRILL/WEATHER GUARD
&:—ﬂ \ EVERY 12" O.C. ALONG TOP CHORD
1" DIA. BONDED WASHER

i 8MM POLYCARBONATE GABLE COVERING

8MM POLYCARBONATE
VENT SHEET

GABLE TRUSS TOP CHORD NOTE:
NO VENT STRUTS ARE PROVIDED
AT END OF VENT, USE ALUM.

VENT END CHANNEL.

TUCK CORNER OF 2" X 6" FLASHING BETWEEN
TOP RAIL & VENT END CHANNEL

2" X 6" ALUM. ROOF VENT ANGLE FLASHING
(ATTACHED TO VENT END CHANNEL-
W/ #14 X 1" 8.D./W.G. SCREW 12"0.C.)

g

ADHESIVE BACKED FOAM CLOSURE
(ATTACHED TO ANGLE)
#14 X 1" S.D./W.G. SCREW 12"0.C.

l SCREW INTO VENT END CHANNEL

SECTION 2

ALUM. RIDGE (AR-11)

2" X 2" X 6" ANGLE FLASHING
TO CAP 2" X 6" FLASHING

/‘b ADHESIVE BACKED FOAM CLOSURE
Py (ATTACHED TO GABLE FLASHING TO FILL GAP)

~%§i;f
Pﬂk{/’dl

5/8" X 1" RUBBER CLOSURE ADHESIVE BACKED FOAM CLOSURE el —
(ON TOP OF 8MM SHEET NOT SHOWN) (ATTACHED TO ANGLE FLASHING)
1"X 1" X 6'PCS.

ALUM. TOP RAIL
(VT-11)

T\ — —
Q" OVERHANG (2" X 6") VENT

/ N FLASHING 112
ALUM. GABLE EXTRUSION EXTENDS FROM
ALUM. VENT BOTTOM RAIL (VL-32) RIDGE DOWN TO GUTTER.
(ADHESIVE CLOSURE NOT SHOWN HERE)
“4
N '\ L GABLE TRUSS

\ (Q/ PURLIN

NOTCH 1" SECTION OF UPPER LEG
MIDWAY ON COVERING SHEET FOR
WATER DRAIN. START 3' FROM END
THEN EVERY 6' APPROXIMATELY

NOTCH 2-1/2" OF THE BOTTOM
LEG OF THE VENT CLOSURE (VC-8)
TO SIT ON GABLE EXTRUSION

VENT CLOSURE NOT
SHOWN ON PURLIN

VENT FLASHING

VENT CLOSURE (VC-8)

ALUMINUM GABLE EXTRUSION SHOULD
ALREADY BE ON PURLINS.
(EXTRUSION SITS ON PURLINS & EXTENDS
FROM GUTTER TO RIDGE)

1" NOTCH OUT OF
TOP LEG EVERY 6' APPROX.

#14 X 1" SD. SCREW AT PURLIN
(FOR GABLE EXTRUSION)

SPLICE

** SILICONE CAULKING (FRONT AND BACK) < ROOF PURLIN

1/4" X 3/4" HEX BOLT
W/ HEX NUTS AND LOCK WASHERS
PLACED HERE

GABLE TRUSS TOP CHORD

3/8" X 5" CARR. BOLT
FOR PURLIN TO TRUSS

RACK ARM LUG, ATTACH TO VENT BOTTOM
RAIL W/(2) 1/4" X 3/4" HEX BOLTS
AND SHAKE PROOF NUTS

PURLIN VENT CLOSURE (VC-8)
\ PURLIN

ALUMINUM GABLE EXTRUSION

COTTER PIN (EXTENDS FROM GUTTER TO RIDGE)

1-3/8" O.D. GALV. SHAFTING

#14 X 1" SD. SCREW, EVERY 12" O.C.
(INTO PURLIN)

3/8" X 2-3/4" CARRIAGE BOLT

TOP CORD (LINE TRUSS)
GABLE TRUSS TOP CHORD

SHAFT HANGER OUTSIDE VIEW

(**) VERIFY WITH POSITION
OF VENT DRIVER

CLEVIS PIN &
COTTERPIN (2)

ALUMINUM GABLE EXTRUSION

TRUSS WEB GABLE TRUSS TOP CHORD

DRILL 3/16" WEEP HOLES

EVERY 16" O.C.

PINION (1) PER RACK ARM

SET SCREW (2) PER PINION ‘\
PURLIN

INTERMEDIATE STRUT BETWEEN TRUSSES

DETAIL "A" TOP RAIL SPLICE

=
2
RACK ARM STOP —— Y

#14 X 1" SD. SCREW

3/8" X 5" CARRIAGE BOLT EVERY12"0.C.

INSIDE VIEW

RACK ARM PLACEMENT VENT CLOSURE AT GABLE

8/19/2020

RAE T3

)o""u-n...l-

STRUCTURE ONLY

PROFESSIONAL ENGINEER SEAL

o

™ 00

) 88§
ON

D 2

O &

n o

<C‘0

| | I X
w S 5

= 0
Z =3
> Z

O D
T

o E 5

S 3

OC")

gz%

HOME RANCH
54880 COUNTY ROAD 129, CLARK, CO 80428
SMM POLYCARBONATE

(1) 36'-0" X 72'-0" VAIL STRUCTURE
ROOF GLAZING DETAILS

CREATION DATE:
07/22/20

DRAWN BY:

A. HATCHER
CHECKED BY:

S. ELLIOTT
SALESPERSON:
P. GOLDEN

REVISIONS:

SHEET #: GH—5_

NEXUS JOB #:

N36493



selliott
Stamp


S:\Comm-Inst-Retl\N36493 Home Ranch\Engineering\Drawings

ARCH D 36 X 24 N36493 Home Ranch

1/4" NUT AND NEOPRENE

BACKED WASHER EVERY 16"
0.C. \
B

ALUM. GUTTER RAIL \uil)

FOIL TAPE @ TOP OF PANELS
il

GUTTER

5/8" X 1" RUBBER CLOSURE /
#14 X 1" S.D./W.G. SCREW EVERY

12" O.C.

=

#14 X 1" SELF DRILL SCREW WITH 1"
NEOPRENE BACKED WASHER SEE
TABLE FOR SCREW SPACING

2" SQ. WALL MEMBERS

\ GUTTER SADDLE
COLUMN CAP

1 SECTION THRU SIDEWALL

COLUMN

3 TYPICAL HOUSE VIEW

PANEL
WIDTH

40" |~—12" |~ 24"

6,0" —~_ 12" —~ 24"

8'0“ —~_ 6" —~_ 12"

8MM POLYCARB. ROOF COVERING

oy

g | re——C

\/\
\/\
2" SQ. WALL MEMBER
COLUMN BASE PLATE
] o
. 1/2"
ALUM. "U" CAP, 6'-3/4" PCS. =
<
A
#14 X 1-1/2" SD/WG SCREWS EVERY o 4
12" O.C.
A <
N 4 A,
< g

DRILL 3/16" WEEP HOLES AT /

BOTTOM OF CAP (16"0C)

CONCRETE (BY OTHERS)

SIDE VIEW (B-B)

ALUM. "H" PROFILE 10'0" LENGTHS BUTT
SPLICE AS NEEDED

#14 X 1" SELF DRILL SCREW W/ 1"
BONDED WASHER

2" SQ. WALL MEMBER
COLUMN

8MM POLYCARB. SIDE COVERING

ALUM. "H" PROFILE 10'0" LENGTHS BUTT
/ SPLICE AS NEEDED

NOTE: CUT END CELL OF SHEET TO EASE
INSTALLATION INTO H-SPLINES.

vy

AR
N
=P © x 8MM POLYCARB.
L 2 GABLE COVERING
< H - 5/8"X 1" RUBBER

g
I

I
’—g

CLOSURE

: / : '/ : :
| [ T l
\ \ \

\
SEE TABLE FOR CORRECT SPACING

T

#14 X 1" SD/W.G. SCREW THRU H-SPLINE
@ WALL MEMBERS

4 PLAN VIEW (SECTION A-A)

1/4" X 3/4" HEX BOLT (LUG TO
CHANNEL)

ALUM. FRAMING CORNER
CHANNEL

\ 1/2 COLUMN SIZE + 2"

NOTE: EXTRA SCREW AT CORNER
#14 X 1" SELF DRILL SCREW W/ 1"
BONDED WASHER

2" SQ. WALL MEMBER

#14 X 1" SD/W.G. SCREW THRU H-SPLINE | "A" "B" BEHIND PANELS
@ WALL MEMBERS |
ALUM. "H" PROFILE 10'0" LENGTHS \ )
\ || L 7 Lk
Q © o) )

BUTT SPLICE AS NEEDED —

#14 X 1" SELF DRILL SCREW WITH 1"
BONDED WASHER SEE TABLE FOR ———

]

CORRECT SPACING \\\\\\\\
TOP OF T
CONCRETE T
© @ [THE, ¥,
6" TYP.
Jo 0 o o
#14 X 1-1/2" SD/WG SCREWS EVERY / x-THIS SCREW IS ONLY @ END PANEL —

12" O.C.

ALUM "U" CAP, 6'-3/4" STOCK LENGTHS FIELD DRILL 3/16"

WEEP HOLE (5 PER PIECE)

5 FRONT ELEVATION

#10 X 11/16" SS/ST SCREWS

ALUM. END CAP
W/ GASKETING

8 .

2

2" SQ. ROOF PURLIN

TRUSS TOP CHORD

2" x 4" GABLE POST ———

o

f o> o B

<
7
O g
g
iy
/\/
/\/
GABLE POST
BASE PLATE el
1/2" o dkt |
v
A N
v
v N

(POLYCARB. ROOF)

#14 X 1" SELF DRILL SCREW (2
PER PURLIN)

ALUMINUM GABLE
EXTRUSION (GE-35)

5/8" X 1" RUBBER CLOSURE

FOIL TAPE @ TOP OF PANELS

\— #14 X 1" SELF DRILL SCREW W/ 1"

BONDED WASHER EVERY 12" @
TOP CHORD

#14 X 1" SELF DRILL SCREW W/ 1"
BONDED WASHERS @ WEBS &
BOTTOM CHORD SEE TABLE FOR
SCREW SPACING

8MM POLYCARB. SIDEWALL

J/ OR GABLE COVERING

2" SQ. WALL MEMBER

#14 X 1" SELF DRILL SCREW W/ 1"
BONDED WASHERS SEE TABLE
FOR SCREW SPACING

ALUM. "U" CAP, 6'-3/4" PCS.

#14 X 1-1/2" SD/WG SCREWS EVERY

/ 12" O.C.

\ DRILL 3/16" WEEP HOLES AT

BOTTOM OF CAP (16"0C)

CONCRETE (BY OTHERS)

6 SECTION THRU GABLE

8/19/2020

STRUCTURE ONLY

PROFESSIONAL ENGINEER SEAL

FAX 303/457-2801

10983 LEROY DRIVE
NORTHGLENN, COLORADO 80233

303/457-9199

HOME RANCH
54880 COUNTY ROAD 129, CLARK, CO 80428
W/ BASE PLATES GLAZING DETAILS

(1) 36'-0" X 72'-0" VAIL STRUCTURE
8MM POLYCARBONATE SIDES & ENDS

CREATION DATE:
07/22/20

DRAWN BY:

A. HATCHER
CHECKED BY:

S. ELLIOTT
SALESPERSON:
P. GOLDEN

REVISIONS:

SHEET#:GH_5.1

NEXUS JOB #:

N36493



selliott
Stamp


S:\Comm-Inst-Retl\N36493 Home Ranch\Engineering\Drawings

ARCH D 36 X 24 N36493 Home Ranch

STEP 1: (AR-11) RIDGE OR DOUBLE RIDGE PURLIN W/ GABLE EXTRUSION INSTALLATION

AFTER ALL TRUSSES AND PURLINS ARE INSTALLED, DETERMINE IF YOUR HOUSE WILL HAVE A (AR-11) RIDGE EXTRUSION OR DOUBLE RIDGE PURLINS. SEE DETAILS (1A &1B). BECAUSE OF THE 6
INCHES OF INSULATION THAT IS REQUIRED, A SECOND SET OF PURLINS WILL BE REINSTALLED UNDERNEATH THE TOP CHORDS. SEE PARTS LIST FOR HARDWARE NECESSARY FOR THE
INSTALLATION. NEXT, INSTALL THE GABLE EXTRUSION. SEE PARTS LIST TO DETERMINE WHICH EXTRUSION IS TO BE USED. IF YOU HOUSE WILL HAVE PRO-PANEL ON BOTH THE GABLE END AND
ROOF; GABLE TRIMS MAY BE USED AND, THE GABLE EXTRUSIONS ARE NOT NECESSARY. USE A #14 X 1"SD SCREW AT EACH PURLIN TO ATTACH EXTRUSIONS. SEE DETAIL (1C). MINOR NOTCHING
AND MITER CUTTING WILL BE NECESSARY AT THE PEAK AND GUTTERS. SEE DETAILS (1D AND 1E). USE ALUMINUM COLORED SILICONE BEAD AT MITER CUTS AND NOTCHES. IF YOUR HOUSE HAS

AN OPTIONAL RIDGE CAP (RC-11A), INSTALL AT BOTH GABLE ENDS. SECURE WITH #14 X 1"SD SCREW. SEE DETAIL (1F).

NOTES: 1. USE 3/8" X 6" CARRIAGE BOLTS AT TRUSSES, WHERE SWAY ROD BRACKETS ARE ATTACHED
(SEE BLUEPRINTS),.
2. ATTACH SWAY ROD BRACKETS AS PURLINS ARE INSTALLED.
3. WHEN 8MM POLYCARBONATE IS USED AS COVERING, THE RS-2 SPACER (1/2" X 2" 5Q.)

ALUM. RIDGE IS USED TO OFFSET THE AR-11 EXTRUSION AND RIDGE PURLIN FROM TRUSS.
EXTRUSION 4. SEE CAULKING MANUFACTURER SPECIFICATIONS AS TO CORRECT APPLICATION PROCEDURES,
FINISH PIECE DIRT AND TEMPERATURE EFFECT PERFORMANCE.

SILICONE CAULKING PLACED AT JOINT.
NOTE: SEE CAULKING MANUFACTURER SPECIFICATIONS AS TO CORRECT APPLICAY
PROCEDURES, AS DIRT AND TEMPERATURE EFFECT PERFORMANCE.

ON
3/8" X 5" CARRIAGE BOLT

SQUARE
RIDGE PURLIN (FINISH) ALUM. RIDGE
EXTRUSION

12'0" PCS,

3/8" X 5" CARRIAGE BOLT

GABLE TRUSS TOP CHORD W/ HEX NUT

PURLIMN CONMECTOR INSERT

722\
il

NS
. \
3/8" X 3" CARR. BOLT ~_ Lloo———

WIHEXNUT ' 1ypicaL LINE TRUSS SN
DOUBLE BENT ¥

o
38" X 3" CARRIAGE BOLT /
SWAY ROD BRACKETS
&~ LOCATED 12" O.C. ALONG
AR-11 RIDGE INSTALLATION S GGt EaEMBER, FIELD DRILL

Wi HEX NUT
™~ . HOLES

w

8mm, METAL OR CORRUGATED POLYCARBONATE NOTE:
GABLE COVERING ONLY '

USE HAMMER TO
MAKE BOLT FLUSH
Wi PURLIN

S0Q. PURLIN
SEE PARTS LIST
FOR SIZE

IF YOUR HOUSE HAS METAL ON BOTH
THE GAELE & ROOF; AND HAS GABLE

N\

USE HAMMER TO
MAKE BOLT FLUSH

#14 X 1" 5D SCREW TRIM, THEN A GE-35 EXTRUSION IS NOT
AT EACH PURLIN MECESSARY. SEE PARTS LIST.
W/ PURLIN
S0Q. PURLIN
SEE PARTS LIST
FOR SIZE
[—— U]
=~
'. x
GE-35 GABLE
EXTRUSION, FOR
| - POLYCARBONATE

X v

/

AND CORRUGATED
GABLE COVERING
TOP CHORD l &

38" CARRIAGE BOLT
W/ AMD NUT SEE PARTS
LIST FOR BOLT LENGTH

/ |

WL T

@ GABLE EXTRUSION INSTALLATION

WA T

GLASS
GABLE COVERING ONLY

#14 X 1" 5D SCREW
AT EACH PURLIN

350 GLASS SILL
GLASS GABLE ONLY

TOP CHORD

3/8" CARRIAGE BOLT
W/ AND NUT SEE PARTS
LIST FOR BOLT LENGTH

PRO PANEL Il W/ TRIM NOTE:
GABLE COVERING OMLY IF ¥YOU HOUSE WILL HAVE PRO-PANEL 1l

COVERING ON BOTH ROOF AND GABLE
END, NO GABLE EXTRUSIONS 1S
USE HAMMER TO NEEDED OMLY WHEN GABLE TRIM 15
MAKE BOLT FLUSH SUPPLIED.
W/ PURLIN

\TDF' CHORD
3/8" CARRIAGE BOLT
W/ AND NUT
SEE PARTS LIST FOR BOLT
LENGTH

(RN T

GABLE END INSTALLATION
WITHOUT GABLE EXTRUSIONS

8/19/2020

STRUCTURE ONLY

PROFESSIONAL ENGINEER SEAL

2°50Q, OR 2-1/4"S0Q.

DOUELE RIDGE PURLIM, SEE
PARTS LIST FOR PURLIN
SIZE

3/8" X 3" CARRIAGE BOLTS
AND HEX NUTS

"-\7
3/8" X 3" CARR, BOLT S0. RIDGE PURLIN
Wi HEX NUT (2) 3/8" X 3" CARR.
Wi HEX NUT

\/ \@'@ SECTIoNAL viEw

LUG WELDED TO
TOP CHORD

TOP CHORD

i~

ANGLED SWAY ~12
ROD BRACKET

SQ. WEB MEMBER (TYP.) )A
A\ 2

by 4
“* LONG SWAY RODS MAY NEED TO \ Ja" HEX/

BE SPLICED WITH 3/8" HEX COUPLER NUTS

@ 3/8" THREADED ROD
DOUBLE RIDGE PURLIN INSTALL

GE-35 GABLE
EXTRUSION, FOR
POLYCARBONATE
AND CORRUGATED
GABLE COVERING

~1-3/4"

MOTCH GE-35 AT
GUTTER

8mm, METAL OR
CORRUGATED POLYCARBONATE
GABLE COVERING OMLY

NOTCH 350 SILL AT
GUTTER

GABLE EXTRUSION @ GUTTER

350 GLASS SILL
GLASS GABLE ONLY

MITER CUT SILL
g0°

GLASS

GABLE COVERING ONLY

T\ #14 X 1" SD/WG SCREWS
|

RC-11A
RIDGE COVER FLASHING
BOTH GABLE ENDS

GE-35 GABLE
EXTRUSION

o

™ 00

) 88§
ON

D 2

O &

n o

<C0

||| X
w S T

= 0
Z =3
> Z

o D
T

o E 5

L 3

OC”)

gz%

MITER CUT 90°
AT RIDGE
-~
T

USE ALUMINUM COLORED MITER CUT 90°
SILICONE BEAD AT MITER AT RIDGE

8mm, METAL OR

CORRUGATED POLYCARBOMNATE

GABLE COVERING ONLY

A\

GE-35 GABLE D
EXTRUSION, FOR -
POLYCARBONATE oo
AND CORRUGATED
GABLE COVERING

USE ALUMINUM COLORED
SILICONE BEAD AT MITER

350 GLASS

i)
/ '»
@ GABLE EXTRUSION @ RIDGE

SILL

GLASS GABLE OMLY

\J
GLASS

GABLE COVERING ONLY

?\#14 X 1" SD/WG SCREWS
|

RC-11A
RIDGE COVER FLASHING
BOTH GABLE ENDS

350 GAELE
SILL

|
@ RIDGE COVE FLASHING INSTALLATION

HOME RANCH

54880 COUNTY ROAD 129, CLARK, CO 80428
(1) 36'-0" X 72'-0" VAIL STRUCTURE

CORRUGATED METAL W/ INSULATION &

INSIDE METAL ROOF GLAZING DETAILS

CREATION DATE:
07/22/20

DRAWN BY:

A. HATCHER
CHECKED BY:

S. ELLIOTT
SALESPERSON:
P. GOLDEN

REVISIONS:

SHEET #: GH—6_O

NEXUS JOB #:

N36493



selliott
Stamp


S:\Comm-Inst-Retl\N36493 Home Ranch\Engineering\Drawings

ARCH D 36 X 24 N36493 Home Ranch

STEP 2: PRO-PANEL GLAZING - WITH INSULATION & METAL UNDERNEATH ] Z
DETERMINE WHICH ROOF SCENARIO YOU HAVE. BEGIN INSTALLING PRO-PANEL METAL SHEETS AT ONE GABLE END BEING MINDFUL OF THE PREVAILING WINDS. IF YOU HAVE A ROOF WITH (AR-11) RIDGE, INSERT THE UNDERSIDE PRO-PANEL AND THE BATT : % o
INSULATION INTO THE SHEET SLOT BEFORE SECURING THE REST OF THE PANELS. SEE DETAIL (2D). YOU WILL ALSO NEED TO APPLY DOUBLE SIDED TAPE AND BATT INSULATION TO THE GUTTER LIP BEFORE SECURING THE CORRUGATED CLOSURE AND % E
PRO-PANEL Il SHEET TO THE GUTTER. SEE DETAIL (2C). SECURE THE END PANEL TO THE PURLIN WITH A #14 X 1"SD/WG SCREW. NEXT, APPLY 1" X 1" FOAM CLOSURE AT THE END OF THE GABLE. INSTALL THE GABLE CAP (GC-12). FASTEN THE GABLE CAP WITH #14 2
X 3/4" SD SCREW EVERY 12" O.C. SECURE THE UNDER METAL TO THE PURLINS WITH PAINTED #14 X 1"SD SCREWS EVERY 9" C.C. IF YOUR HOUSE HAS PRO-PANEL Il ON BOTH THE GABLE END AND ROOF, THE GABLE EXTRUSIONS ARE NOT NECESSARY. SEE DETAIL »
(2A). NOTE, IF YOU HAVE A GLASS GABLE END, YOU MUST REVERSE THE (GC-12) TO ENSURE A PROPER INSTALLATION. CONTINUE INSTALLING PANELS SECURING THE SHEETS WITH #14 X 1" SD/WG SCREWS EVERY 9" C.C. USE A LAP SCREW TO MATE TWO PANELS
TOGETHER EVERY 24" O.C. MAKE SURE TO APPLY THE BATT INSULATION AND DOUBLE SIDED TAPE TO THE GUTTER LIP BEFORE PLACING THE LOW CORRUGATED CLOSURE ONTO THE LIP OF THE GUTTER. SECURE THE PANEL WITH #14 X 1" SD/WG SCREW AT
EACH LOW CORRUGATION. INSTALL THE (GA-6) UNDER METAL GUTTER FLASHING TO THE UNDER SIDE OF THE GUTTER WITH 1/4" X 3/4" HEX BOLTS AND NUTS WITH NEOPRENE WASHERS. BE CERTAIN TO REMOVE 3" OF INSULATION FROM THE END OF GUTTER FOR
PROPER INSULATION. SEE DETAIL (2C). ALSO YOU MUST MAKE SURE TO INSTALL THE INSULATION WITH THE VINYL BACKING FACING THE INSIDE OF THE HOUSE. SECURE THE PANELS AT THE ROOF AT THIS TIME. INSTALL THE UNDER METAL PEAK FLASHING WITH PROFESSIONAL ENGINEER SEAL
#14 X 1"SD SCREWS EVERY 24" O.C. SEE DETAILS (2D AND E). IF YOUR HOUSE HAS A DOUBLE RIDGE PURLIN; PLACE THE OUTSIDE CORRUGATED FOAM CLOSURE ONTO THE DOUBLE RIDGE PURLIN, USE #14 X 1"SD/WG SCREWS AT EVERY LOW CORRUGATION.. SEE
DETAIL (2E). DETERMINE THE PREVAILING WIND TO ATTACH THE PRO-PANELS CORRECTLY AT THE LAPS.
PAINTED GC-35 GABLE CAP o GC-35 GABLE CAP ) PAINTED METAL SALES TRIM FACING THE OUTSIDE U) S
. 1" X 1" FOAM PAINTED #14 X 1" SD/WG SCREWS FLASHING =~
#14 X 1" SD/WG SCREWS ) 1) AFTER TALL CORRUGATION OF THE RS D 2 &
(1) AFTER TALL 414 X 1°SD SCREW CLOSURE #14 X 1" SD/WG SCREWS (1) AT PURLINS INSIDE CORRUGATED CLOSURE ofN) c’ll
CORRUGATION BRI (1) AFTER TALL CDR?E;G;‘[I?; 1"X1"FOAMCLOSURE ~ ATPURUNS ¢ 0 ghas i, S b
AT PURLINS AT PURLI #14 X 3/4" SD SCREW #14 X 718" SEE—: f‘;ﬁ%‘f‘fg 17X 1" 4 0 DOUBLE SIDED TAPE >< o
#14 X 3/4" SD SCREW EVERY 12" 0.C. o FOAM S 2 9
VINYL BACKING EVERY 12" O.C. VINYL BACKING VINYL BACKING CLOSURE ' \\*\ I I I <
FACING THE OUTSIDE FACING THE OUTSIDE #14 X 1"SD scREw | \CING THE OUTSIDE | o<
OF THE HOUSE ; BATT INSULATION OF THE HOUSE L o BURLIN OF THE HOUSE | ;ﬂNxTEPSD#WG corews u 3 w
- PN FRO-FPAMNE Il METAL g =2 PRO-PANE Il METAL #14 % 7/8" =
PRSO%.;NE 5; méim.é — ==%)  ROOF COVERING . ;7/’——-—15,7 350 GABLE SILL ROOF COVERING STITCH | EVERY LOW CORRUGATION Z a O
I N A min /g — i AT INSULATIN ST WEGhRERE I
o v, v e ' e e - R I _ L
: 710 | RNy it L
9.9.9.9.9.9.9.9.9.0.9.0.9.9.9.9..9.9.9.0.9. S OO C PO OO0 P PP 12020, /4 ' 4 !
AT IO R RRRRRLKS GE-35 R RRRRRRRL KK I I A HKLKS % NS =R
e s s e =28
R AKX KKK I A A A A 9. 0.0 _,Q‘%‘i'*i********f = = :
5. PURLIN—RSRRRRARRARANS K RERIERIRRRRA A o B\ g
IRECIILKAIHKIIITIT RS SQ PR N e TR IR | >
020202 20205050705050505050050505N 0290500202020202020202020205020.038 : .
R K IEITZ =S R 2 e e \
BT S N A RS SRERLILERLRLLIRN TOP CHORD RN
[SEIVN (o Ny G 00O 0.0 09000 0.0.0.9.9.9.9.9.9.9.9.0.1) 7 00%.9.9.9.9.9.9.9.9.9.0.9.9. 900009 V9.0 X
V5o 9.0 O 0000 .09.0.90.0.9.9.9.10.9.09.9.9.9.9 Va9, 0.0 0.9.9.9.9.9.9.9.9.9.9.9.0 V000000 TOP
{5 £ RRRRRRLLLRLRRRLRRILLRLARKRN -
o TOP CHORD ’!’?0?_!’}_!’&?4!’0?!’4‘!&??&?}?”_@_&?‘? QL A CHORD PRO-PANEL METAL - o0
_/- PAINTED #14 X 1" a _/- PRO-PANE Il METAL PAINTED #14 X 1" \ / UNDERNEATH | NEXUS INSIDE CORRUGATED LAP SCREW ANl
PRO-PANE Il METAL PRO-PANE Il METAL SD SCREWS (1) UNDER COVERING SD SCREWS (1) VINYL BACKING \;’ | @EBEALNG |~ sure
UNDER COVERING UNDER COVERING AFTER TALL VINYL BACKING AFTER TALL FACING THE INSIDE / | O WINDS <t
’\J CORRUGATION N EACING THE INSIDE CORRUGATION OF THE HOUSE GUTTERLIP -
VINYL BACKING ANTED VINYL BACKING AT PURLINS AT PURLINS PAINTED PRO-PANE I | LlJ
FACING THE INSIDE 414 X 1" SD SCREWS FACING THE INSIDE GLASS GABLE OF THE HOUSE 414 X 1" SDIWG SCREWS METAL roOE | I NOTE: | e®) od @P)
OF THE HOUSE (1) AFTER TALL CORRUGATION OF THE HOUSE #14 X 1"SD SCREW COVERING ONLY EVERY 9" C.0 COVERING YOU MUST APPLY THE TAPE ON THE GUTTER | CORP i 7 - : m _I
gmm, METAL WITHOUT GABLE TRIM, CORRUGATED '+ oS e iﬂf& HOUSE WILL HAVE PRO-PANEL Il COVERING ON BOTH | FIRD PANEL Il Wi ThiM GABLE Eﬁﬁiﬁﬁ}é‘mm TR THE TSHATION I flax 1 SDING gg:gﬁg TS T O D =
POLYCARBONATE GABLE COVERING ONLY e e ROOF AND GABLE END, NO GABLE EXTRUSIONS IS NEEDED. COVERING ONLY IF THE 3 INCHES OF INSULATION IS NOT REMOVED, EVERY LOW CORRUGATION @ SMETAL NDEREATY O O <C
e —— MOISTURE WILL RUIN THE INSULATION. I— I: I—
\ - LL]
NOTE: NOTE: YOU MUST — ° v O < &
INSTALL INSULATION WITH THE VINYL BACKING FACING TERMINATE THE PANELS AT = e - 5 0
THE INSIDE OF THE HOUSE FOR THE BOTTOM THE EDGE OF THE TOP ~ <L E N =
INSULATION; THE VINYL BACKING FACING THE OUTSIDE CHORD OF THE LINE ~ / T (_.ID N = N
OF THE HOUSE FOR TOP INSULATION. SQ. PURLIN TRUSSES. CUT PANEL S = O — <
ACCORDINGLY. USE 'J' D —— | Z o = =
PRO-PANE Il METAL CHANNEL BETWEEN THE < N 0
~—
WEBBING. INSTALL THE 1 Y > <C L
. FILLER FLASHING AT THE 'J' LI <DE - O
CHANNELS; NOTCH THE s S o UEJ O
i - o PANTED FILLER FLASHING AROUND O 7 & ad
T EVERYSTLE THE WEBBING ALONG THE T N~ a <_EI
VINYL BACKING
FACING THE OUTSIDE PAINTED TOP CHORD TO THE PEAK. > X =
OF THE HOUSE A ey o SCOREWS PAINTED PRO-PANE Il METAL = . <L LLI
- f‘év’é ;YSBQ S%REWS ROOF COVERING = =
TOP CHORD VINYL BACKING o CID (D E
FACING THE OUTSIDE
OF THE HOUSE 8 Eo a LL]
PRO-PANE Il METAL NOTE: QP -
ggﬂEEPNEgTH iﬂ?ﬁgﬁ;ﬁiﬁéﬁégﬂm PRO-PANEL Il AT AR-11 RIDGE PRO-PANEL Il AT DOUBLE RIDGE O m CT)
INSTALLATION. 2D W/ INSULATION & METAL UNDERNEATH NINSULATION & METAL UNDERNEATH o : O Z
OTE:
414 X 1 SOWG ggg‘gﬁg EETTEFI{DE;DST; EILSD%US%LLED PAINTED :EMDUE INSULATION AROUND PURLINS FOR o0 ~— O —
EVERY 97 O.C. INSERT PRO-PANELS INTO THE I Fla X8 SEE;YE?;EWQ? APROPER INSTALLATION. w
K NOTE: BATTINSULATION LOW CORRUGATION LEGS OF THE AR-11 RIDGE AS STAGGER SCREWS OF UNDER METAL METAL PEAK FLASHING
‘, WUE INSULATION ay” FAR INTO THE EXTRUSION AS OPPOSITE SIDE PEAK FLASHING OUTSIDE TYPE v
AROUND PURLINS FOR #14 X 1 SD SCREWS ngf‘,'?hﬂ?_,ggiﬁ’f E{ T"GS%%DG PAINTED . CORRUGATED Lo
A PROPER INSTALLATION. " g - e F RUBBER CLOSURE
PRD‘TNNEFE%LEE:ﬁ EVERYBierCIﬂI SCREHJSL?:LZR;EQJEE;PE E%F{vf&?égﬁ%ﬁéﬁgﬁ P 5 PRO-PANEL Il CREATION DATE:
VINYL BACKING TOF CHORD UNDERMEATH
FACING THE INSIDE COVERING SQ. PURLIN VINYL BACKING VINYL B Agﬁﬁ?ﬂm UNDER METAL FACIN;JE::E gfﬁgllgg - METAL 07/22/20
OF THE HOUSE SQ. PURLIN PRO-PANE Il METAL LAP SCREW FACING THE INSIDE FACING THE OUTSIDE - PEAK FLASHING OF THE HOUSE Ko DRAWN BY:
PAINTED UNDERNEATH PAINTED OF THE HOUSE OF THE HOUSE ) NDERNEATH RS me :
VINYL BACKING #14 X 1" SD SCREWS COVERING o -LEEALING #14 X 1" SD SCREWS S NP ERRRRIIRN A. HATCHER
FACING THE OUTSIDE ~-EVERY 2" C.C. WINDS @ ROOF PURLING pAlNTEFl 20 % ¢;:‘:¢:’f¢ f_’:‘2‘:’:‘5‘:’:‘?:’:";' .
OF THE HOUSE . \ . #14 X 1 5_D SCREWS et % ; .
9"C.C. ,‘ 9"C.C. ,‘ 9"C.C. ,‘ 9" c.c.—,‘r EVERY 24" 0.C. AT AR T . CHECKED BY:
B s oAl S > S. ELLIOTT
" 2 PAINTED S et ety 3
R R A R R R R R R R R R e §| | SALESPERSON:
SRR 1 |r cooen
OO GO OO EOLOEOCEO060 0000000060000 000000 0600000000000 000 0000000 n0000000000 :
X A A e a6 %6 %0076 76 70070 70 707070 70 %0 Y070 %0 %0700 %0 %0 %0 %0 %00 %0 %0 % 0 %0 %0 % %% % %0 %N 70 %0 %0 %0 % %% % % s X0 s SR 2 PSS 5 : REVISIONS:
‘fr .‘v':“ :__:,‘ " P S KR S E':" et g . #:f,# #;: .
R X, xxx Xxx><I><><><><><><><X><><><><><><><><><XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXxxxxxxxxxxxx, IS SR :';*u 5
; o Rt % 2 FAINTED
G B B B RIS aamon LT SesERes
VATAYA AR YATAAATAYAY - VA A a AN A VAN SNE s 8N SN NSNS NS VSN Na) €.
— — Nt/ = — N S T — N S T — Sy St o 7\ /o — N\ VINYL BACKING
BATT INSULATION FACING THE INSIDE
VINYL BACKING 414 X 1" SDIWG gﬁ:‘gﬁg INSULATION Eaciam BASKING OF THE HOUSE
FACING THE INSIDE ~ EVERY 9" C.C. PRO-PANEL Il AT PURLINS W/ INSULATION & METAL UNDERNEATH OF THE HOUSE
OF THE HOUSE | SHEET #: G H 6 1
NEXUS JOB #:

N36493



selliott
Stamp


S:\Comm-Inst-Retl\N36493 Home Ranch\Engineering\Drawings

ARCH D 36 X 24 N36493 Home Ranch

SIDE AND GABLE END GLAZING (PRO-PANEL I1) W/ INSULATION & INSIDE METAL

NO ROOF GLAZING IS SHOWN ON THESE DETAILS FOR CLARITY. SEE STEPS '1 & 2' FOR ROOF GLAZING INSTALLATION. BEFORE INSTALLING THE PRO-PANEL 1l SHEETS, YOU MUST INSTALL THE BATT
INSULATION. MOUNT A METAL SALES 'J' CHANNEL UNDERNEATH THE UNDERSIDE METAL PANELS; SEE DETAIL 'B". USE DOUBLE SIDED TAPE AT GUTTER RAILS AND TOP CHORDS. SEE DETAILS (A & B). ALSO
SEE DETAILS (D & E) FOR INSULATION INSTALLATION AT CORNERS. REMEMBER TO INSTALL THE INSULATION WITH THE VINYL BACKING FACING THE INSIDE OF THE HOUSE. BEGIN GLAZING THE SIDE WALL
BY INSERTING PANEL INTO THE GUTTER RAIL (GR-224 OR GR-11, SEE PARTS LIST FOR CORRECT PART); INSERT THE INSIDE CORRUGATED CLOSURE INTO THE GUTTER RAIL. USE #14 X 1"SD/WG SCREWS
BETWEEN EACH TALL CORRUGATION. USE #14 X 1"SD/WG SCREWS EVERY 9" C.C. AT THE WALL MEMBER. SEE DETAILS (A & B). DETERMINE IF YOUR HOUSE IS ON A SLAB, IF SO, SEE DETAIL (C). IF YOUR
HOUSE HAS PAINTED METAL CORNER FLASHING, SEE DETAIL (E). INSTALL PANELS FOR THE GABLE END AT THIS TIME AS WELL. SEE DETAIL (B). ALSO SEE YOUR MAIN DRAWING PLANS TO LOCATE DOORS
AND EQUIPMENT. AFTER THE EXTERIOR METAL AND INSULATION IS INSTALLED, ATTACH THE INSIDE METAL TO THE INSIDE OF THE 2"SQ. WALL MEMBERS WITH #14 X 1"SD SCREWS EVERY 9" C.C. SEE

DETAILS (A & B, D AND E). METAL SALES 'J' CHANNEL & TRIMS ARE NOT PROVIDED FOR DOORS, EQUIPMENT & BETWEEN POSTS UNLESS SPECIFIED.

174" ¥ 3/4" HEX HD BOLTS W/
NEOPREME WASHERS
EVERY 16" O.C.

DOUBLE SIDED
TAPE BETWEEN
GUTTER RAIL AND
INSULATION

PRO-PANMEL

CORRUGATED METAL
INSIDE WALL COVERING

VINYL BACKING

I
FACING THE INSIDE _\\\aﬂ

OF THE HOUSE
2"50Q. WALL

MEMBERS_\

PAINTED
#14 X 1" 5D SCREWS —__|
EVERY 8" C.C.

L-1 LUG W
{2)#14 X 1" 5D
SCREWS

METAL SALES 'J' CHANMNEL AT
ALL INTERIOR VERTICAL
COLUMMNS, GABLE POSTS
AND DOOR POSTS

NOTE:

¥OU WILL NEED TO

NOTCH PRO-PANEL

AROUND CAISSONS.

GR-224 GUTTER RAIL
FOR 4"SQ. COLUMM,
GR-11 FOR 3"5Q. COLUMN

OUTSIDE
CORRUGATED
CLOSURE

PAINTED

#14 X 1" SDMWG SCREWS
BETWEEN EACH TALL
CORRUGATION, AT
GUTTER RAIL ONLY

PRO-PANEL
CORRUGATED METAL
SIDE WALL COVERING

/

PAINTED
#14 X 1" SDIWG SCREWS
EVERY 9" C.C., TYP.

BATT INSULATION

PAINTED

#14 X 1" 5D SCREWS
EVERY 8" C.C.
PAINTED

#14 X 1" SDIWG SCREWS
BETWEEMN EACH TALL
CORRUGATION, AT
LOWER WALL

MEMBER OMLY

REMOVE 3" OF
INSULATION AT /
GRADE SO MOISTURE —

WILL NOT RUIN THE
INSULATION /
<]

5Q. COLUMMN SET __

IN CAISSONS

?%*—e;* GRADE
ﬁa

v

@ SIDE WALL W/ PRO-PANEL Il GLAZING

POST OR
COLUMN ™

PAINTED

#14 X 1" SD/WG SCREWS _
BETWEEN EVERY TALL
CORRUGATION

VINYL BACKING

PRO-PAMEL
CORRUGATED METAL —
COVERING

N
b
FACING THE INSIDE — !
OF THE HOUSE \
— |
N

.“ o]
7

25
XS
5

50

Bmm
‘/_ POLYCARBONATE

‘U CaP

#14 X 1" SD/WG SCREWS
EVERY 12" C.C.

DOUBLE ANGLE
TRIM

{ J I PRO-PANEL Il GLAZING @ 8mm POLYCARB.

POST OR
COLUMN _\\

PAINTED

#14 X 1" SD/WG SCREWS |
BETWEEN EVERY TALL
CORRUGATION

VINYL BACKING
FACING THE INSIDE—
OF THE HOUSE

PRO-PAMNEL
CORRUGATED METAL —]
COVERING

L

0 INSIDE

S

:4.:4:@ CORRUGATED

LS55 CLOSURE

Wava s
CORRUGATED

-~ POLYCARBOMNATE

CORRUGATED

CLOSURE
#14 X 1" SDAWG SCREWS

EVERY OTHER LOW
CORRUGATION

DOUBLE ANGLE
TRIM

INSIDE
CORRUGATED
CLOSURE

®F‘RO-F‘ANEL Il GLAZING @ CORR. POLYCARB.

TOP CHORD
sQ. F‘L.IRLIN—\ \

h N

METAL SALES 'J' CHANNEL —]

1" X 1" FOAM SLDSURE—""HK

PAINTED
#14 ¥ 1" 5D SCREWS
EVERY 9" C.C.

SRR
AN

s
4y

PAINTED

#14 X 1" 50 SCREWS
WHERE POSSIBLE |
@ WEE MEMBERS

e

PRO-PANEL
CORRUGATED METAL
INSIDE WALL COVERING T

PAINTED
#14 X 1" SD SCREWS— |
EVERY 9° C.C.

PAINTED
#14 X 1" 50 SCREWS
EVERY 9" C.C.

METAL SALES 'J' CHANNEL AT
ALL INTERIOR VERTICAL
COLUMMS, GABLE POSTS
AND DOOR POSTS

oo ] |

P
PP

o

I

1" X 1" FOAM
CLOSURE

GE-35 ALUMINUM
EXTRUSION

PAINTED

#14 X 1" SDIWG SCREWS
BETWEEN EACH TALL
CORRUGATION, AT
EAVE ONLY

DOUBLE SIDED
TAPE BETWEEN
TOP CHORD AND
INSULATION

PAINTED

#14 X 1" SD/WG SCREWS
WHERE POSSIBLE

@ WEB MEMBERS

PRO-PANEL
CORRUGATED METAL
GABLE WaALL COVERING

PAINTED
#14 X 1" SDAWG SCREWS
EVERY 9" C.C., TYP.

PRO-PANEL
CORRUGATED METAL
COVERING

VINYL BACKING
FACING THE INSIDE —]
OF THE HOUSE

DOOR HEADER—"/‘

INSIDE
CORRUGATED
CLOSURE

PAINTED
#14 X 1" SDWG SCREWS

METAL SIDE/GLASS GABLE

2"s0. WALL MEMBER

PAINTED
#14 X 1" SDWG SCREWS
EVERY 9" C.C.

METAL SALES 'J' CHANMNEL
SEE DETAIL (E)

| sQ. coLuMN

GLASS
PANEL

GABLE WALL

L-1 LUG W/
(2) #14 X 17 SD
SCREWS e
\3) )
SIDE WALL
T~ 351 CAP
L—g" C.C. TYP. L 350 siLL
PRO-PANEL #14 X 1"SD SCREW
CORRUGATED METAL
SIDE WALL COVERING METAL SALES
'J' CHANNEL

METAL SIDE/CORRUGATED GABLE

2"50. WALL MEMBER

PAINTED
#14 X 1" SD/WG SCREWS
EVERY 9" C.C.

METAL SALES 'J CHANNEL
SEE DETAIL (E)
| sQ. COLUMN '

L-1 LUG W
(2)#14 X 1" SD
SCREWS

O N T L, L i T 2
ERRHIRLIAIIHK 20?4*&‘%@

K

PRO-PANEL
CORRUGATED METAL
SIDE WALL COVERING

CORRUGATED
POLYCARBONATE

GABLE WALL

#14 X 1"83D/WG
SCREWS

#14 X 1"50 SCREW

METAL SALES
J' CHAMMEL

1" X 1" FOAM
CLOSURE

#10 X 1/2" 5D SCREW
EVERY 12" Q.C.

8/19/2020

STRUCTURE ONLY

PROFESSIONAL ENGINEER SEAL

BETWEEM EACH TALL
CORRUGATION

PAINTED DRIP CAP

VINYL BACKING
FACING THE INSIDE — ]

7 TRIM
DOOR POST—]
N
@ PRO-PANEL Il GLAZING @ DOOR
!\'_
PRO-PANEL
CORRUGATED METAL—-::“"f INSIDE
COVERING \ CORRUGATED
CLOSURE
= PAINTED
/ #14 X 1" SDWG SCREWS

BETWEEN EACH TALL

METAL SIDEMETAL GABLE

2"50. WaLL MEMBER

PAINTED
#14 X 1" SDIWG SCREWS
EVERY 9" C.C.
(2) METAL SALES ') CHANNELS
SEE DETAIL (E) =

oy
X
55

<

»

XA
S5
Fole!

&
5

5H7%e
K

__,_‘_
%

AP
RS

GABLE WALL

.,.
K

\ sa coLumn
L-1LUG W/ \
(2)#14 X 1 SD

K X D S TS
ogetere sletedeTese! ; tedede
SRR A IS

X X
9" C.C.TYP. 4;‘(

g C.C. TYP.

1" X 1" FOAM
CLOSURE

#10 X 1/2" 53D SCREW

METAL SIDE/8mm GABLE

2"50. WaALL MEMBER

PAINTED
#14 X 1" SD/WG SCREWS
EVERY 9" C.C.

METAL SALES 'J' CHANNEL

SEE DETAIL (E)
| SQ.COLUMN '

L-1 LUG W/
(2)#14 X 1" 5D

W WA A N N, S O T L
ISR

[

Petele %t ~,

9'C.C. TYP.—J'

&mm
POLYCARBOMNATE

GABLE WALL

#14 X 1-2" 30 SCREWS
Wi 1" NEQPRENE
WASHERS

58" FOAM
CLOSURE

#10 X 1/2" 5D SCREW

o

™ 00

) 88§
ON

D 2

O &

n o

<C0

||| X
w S T

= 0
Z =3
> Z

o D
T

o E 5

L 3

OC")

gz%

K] BATT INSULATION OF THE HOUSE CORRUGATION PRO-PANEL #14 X 1°SD SCREW EVERY 12" O.C. PRO-PANEL #14 X 1'SD SCREW EVERY 12" O.C.
VINYL BACKING X CORRUGATED METAL CORRUGATED METAL
FACING THE INSIDE RS SIDE WALL COVERING METAL SALES SIDE WALL COVERING METAL SALES
OF THE HOUSE ::?' DOUBLE ANGLE 'J' CHANNEL "J' CHANNEL
.. TRIM
o o PRO-PANEL Il GLAZING @ CORNER W/ VARIOUS GABLE ENDS T i PARTEAULAN GUVEHING O% e SIOEWALL.
4] / 5/8" X 1" FOAM
] POST OR CLOSURE ATATATA
L-1 LUG Wi ' g DA
(2) #14 X 1" SD ] N 5050
SCREWS )
BATT INSULATION 2"50. WALL MEMBER & PRO-PANEL
® PRO-PANEL Il GLAZING @ POLYCARBONATE .+ CORRUGATED METAL
] PAINTED U7 GABLE WALL COVERING
[ X #14 X 1" SD SCREWS PAINTED PRO-PANEL o
1 EVERY 9" C.C. #14 ¥ 1" SDWG SCREWS CORRUGATED METAL ™
] AT END OR START OF SIDE WALL OR GABLE zﬂNxT EDSDM’G SCREWS
PAINTED EACH SHEET END COVERING )
] #14 X 1" SDIWG SCREWS NTRSRL INSIDE " EVERY ' C.C.
s BETWEEN EACH TALL PROPANEL | 1BERRX CLosuRE (2) #14 X 7/8" STITCH SCREWS PAINTED
NOTE: % CORRUGATION, AT CORRUGATED METAL — (XK CLOSURE EVENLY SPACED #14 X 1" SD/WG SCREWS e
' % LOWER WALL COVERING \ IGRXN PAINTED BETWEEN WALL MEMBERS AT END OR START OF
YOUWILL NEED TO | MEMBER ONLY 9e%e%! #14 X 1" SD/WG SCREWS EACH SHEET
NOTCH PRO-PANEL L900se] BETWEEN EACH TALL METAL SALES 'J' CHANNEL AT ALL VINYL BACKING
AROUND CAISSONS. %% Y CORRUGATION INTERIOR VERTICAL COLUMNS AND FACING THE INSIDE METAL SALES 'J' CHANNEL AT
i . % DOOR POSTS WITH PRO-PANEL OF THE HOUSE - ALL INTERIOR VERTICAL
T VINYL BACKING = CORRUGATED METAL COVERING ':E“’"_ COLUMNS, GABLE POSTS
— $— GRADE FACING THE INSIDE—1 PRO-PANEL BATT INSULATION 55 )/ ANDDOORPOSTS
- % OF THE HOUSE CORRUGATED METAL % O
REMOVE S OF PAINTED DRIP CAP INSIDE WALL COVERING $Q. COLUMN 9 &
INSULATION AT " o TRIM &
GRADE SO HOISTURE ‘ 3 Liew N\ N o oouBLE SoED
INSULATION P sl 351 GLASS . PAINTED (2)#14 X 1" SD el ' COLUMN AND
/ A END CAP #14 X 1E3€R$:fc:EcW§ SCREWS i INSULATION
'C.C. \ : I |2
SQ. COLUMN SET _| F';?}SLL UE / pl . o\ . SR ! !
IM CAISSONS o v’v.v‘r‘v: ‘vv P g 3:’.‘!“,-_:-'."""
e v I N GLASS PANE € R RARAANAKK X205 ‘ﬂ ' PAINTED
o 5 METAL CORNER TRIM
350 GLASS_/ g al H e
GABLE END W/ PRO-PANEL Il GLAZING SILL T N S a
@ PRO-PANEL Il GLAZING @ GLASS —— _I' 9 C.C TYP "
PAINTED #14 X 17 A e T
SD/WG SCREWS PRO-PANEL PAINTED
EVERY 9" C.C CORRUGATED METAL #14 X 7/8" STITCH SCREWS
- SIDE WALL COVERING EVERY 24" O.C.
@ PRO-PANEL Il GLAZING @ CORNER W/ METAL CORNER FLASHING
NOTE: SQ. COLUMN W/ | l/ | PRO-PANEL SQ. COLUMN W/ l/ |
BASE PLATESRJ\* | CORRUGATED METAL BASE PLATES I PRO-PANEL SQ. PURLIN PAINTED
INSTALL INSULATION | SIDE WALL COVERING N
PRO-PANEL | 1%2) NSIDE PRO-PANEL I CORRUGATED METAL METAL EAVE TRIM
W [T H T H E Vl N YL CORRUGATED METAL | CORRUGATED N gggwﬁtfgggﬁé -—\\ | SIDE WALL COVERING DOUELE SIDED
BACKING FACING THE INSIDE WALL 'I:DVEHINGN CLOSURE \ﬂll /_TAPE
- » PAINT 4x1"
2)#14 X 15D PANTEDA#4X ' SOWG 1LuGw 5| _Screws sETweEN | PAINTED
() SCREWS BETWEEN 14 % 1" #14 X 7/8" STITCH SCREWS
SCREWS (2)#14 sD EACH TALL
EACH TALL CORRUGATION SCREWS\ 1| CORRUGATION | EVERY 24" O.C. PAINTED
HOUSE. REMOVE 3" OF INSULATION AT :ﬁ_ REMOVE 3" OF INSULATION AT _g #14 X 1" SD/WG SCREWS
WALL MEMBER SO MOISTURE __cy : WALL MEMBER SO MOISTURE o _T' / é EEE”;EE’LEE?,.HE .
WILL NOT RUIN THE 1% A, WILL NOT RUIN THE . . Z EAVEONLY
INSULATION INSULATION .[ TOP CHORD—"
— h —J‘—$» GRADE . $— GRADE SQ. PURLIN
: _ METAL SALES 'J' CHANNEL
! BASE MOLDING 1" X 1" FOAM SLOSURE
: TRIM ~J PRO-PAMEL /':
. SLAB/FOUNATION , | ~~__SLAB/FOUNATION CORRUGATED METAL BAINTED

BY OTHERS

@ FRO-PANEL TERMINATION AT BASE PLATES

BY OTHERS

GABLE WALL COVERING
VINYL BACKING
FACING THE INSIDE
OF THE HOUSE

#14 X 1" SD/WG SCREWS
WHERE POSSIELE
@ WEB MEMBERS

PRO-PANEL Il GLAZING W/ EAVE TRIM

HOME RANCH

54880 COUNTY ROAD 129, CLARK, CO 80428
(1) 36'-0" X 72'-0" VAIL STRUCTURE

CORRUGATED METAL W/INSULATION & INSIDE METAL
SIDES & ENDS GLAZING DETAILS CONT.

CREATION DATE:
07/22/20

DRAWN BY:

A. HATCHER
CHECKED BY:

S. ELLIOTT
SALESPERSON:
P. GOLDEN

REVISIONS:

SHEET #: GH—6_2

NEXUS JOB #:

N36493



selliott
Stamp


		2020-08-19T14:25:39-0600
	Steven Elliott




